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Applicant JVCKENWOOD Corporation
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Equipment Type VHF TRANSCEIVER
Model Name NX-1200-K2, NX-1202-K, NX-1200-K3, NX-1200-K
FCCID K44501001
Date of Test Apr. 09, 2021 ~ Apr. 12, 2021
FCC Rule Part(s) CFR §2.1093

This device has been shown to be capable of compliance for localized specific
absorption rate (SAR) for uncontrolled environment/general population exposure
limits specified in FCC KDB procedures and had been tested in accordance with
the measurement procedures specified in FCC KDB procedures.

| attest to the accuracy of data. All measurements reported herein were performed
by me or were made under my supervision and are correct to the best of my
knowledge and belief. | assume full responsibility for the completeness of these
measurements and vouch for the qualifications of all persons taking them.

The result shown in this test report refer only to the sample(s) tested unless
otherwise stated.
This test results were applied only to the test methods required by the standard.
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REVISION HISTORY

The revision history for this test report is shown in table.

Revision No. Date of Issue Description

0 May. 14, 2021 Initial Release

F-TP22-03 (Rev. 03) Page 3 of 68



-

CONTENTS

1o TESE REGUIGLIONS ... 5
2. TESE LOCATION ottt 5
3. INFOrMALION OF ThE EUT ..o 6
4. OULPUL POWET SPECITICATIONS ....cvo e 8
5. MaNUFACTUIEI'S ACCESSOTY LISt ....veuuriireriiuieis ittt 9
B INETOTUCTION ...ttt 12
7. Description Of tESt @QUIPIMENT ...ttt 13
8. SAR MeEASUrEMENT PrOCEAUNE ...ttt 15
9. DeSCrIPtiON Of TEST POSHION. .......ciiviriiiiesiie sttt 18
1O, RE EXPOSUIE LIMIES ...t st 20
11, SYSEEM VETIICAION.......ooie s 21
12, SAR TEST DAt SUMIMAIY ..ot 23
13, MEASUrEMIENT UNCEIAINTY ..ottt 26
T4, SAR TEST EQUIPIMENT ..ottt 27
15 CONCIUSION 11t 28
1B, RETEIENCES. ... 29
AAChMENT T. = SAR TEST PIOTS ...ttt 31
Attachment 2. — Dipole VErifiCation PIOTS ..........coivuiiiiiriie et 33
Attachment 3. — SAR TisSUE CharaCterization ...ttt 37
Attachment 4. — SAR System ValidatioNn.........co..coiiiiiiii et 38
Attachment 5. — Probe Calibration Data ...ttt 39
Attachment 6. — Dipole CaliDration Data ..ottt 62

F-TP22-03 (Rev. 03) Page 4 of 68



-

1. Test Regulations

The tests were performed according to the following regulations:

Test Standard IEEE Standard 1528-2013 & KDB procedures

- FCC KDB Publication 447498 D01 General SAR Guidance v06

- FCC KDB Publication 865664 D01 SAR measurement 100 Mz to 6 GHz vO1r04
- FCC KDB Publication 865664 D02 SAR Reporting v01r02

- FCC KDB Publication 643646 D01 SAR Test for PTT Radios vO1r03

Test Method

2. Test Location

2.1 Test Laboratory

Company Name HCT Co., Ltd.
74, Seoicheon-ro 578beon-gil, Majang- , Icheon-si,
Address e0|c‘eon ro eon-gil, Majang-myeon, Icheon-si
Gyeonggi-do, 17383 KOREA
Telephone 031-645-6300
Fax. 031-645-6401
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3. Information of the EUT

3.1 General Information of the EUT

Model Name NX-1200-K2, NX-1202-K, NX-1200-K3, NX-1200-K
Equipment Type | VHF TRANSCEIVER

FCCID | K44501001

Applicant | JVCKENWOOD Corporation

3.2 DUT description

16 key with LCD 7 key with LCD non key. non LCD

* Three type of sample comparison result 7 key with LCD type SAR is high, so the entire test is proceeded.
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3.3 Attestation of test result of device under test

Report No. HCT-SR-2105-FC003

The Highest Reported SAR (W/KQg)

Reported 1g SAR SAR (W/kg)
Band T Frequency Equipment Class
(o) Hand-held to Face | Body-Worn Belt clip
VHEF (FCQ) 150 ~ 174 TNF 1.54 2.20

Simultaneous SAR per KDB 690783 DO1v01r03

N/A

Date(s) of Tests:

Apr.09, 2021 ~ Apr. 12, 2021

Note : The Duty Cycle of PTT was 50% applied.
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4. Output Power Specifications

This device operates using the following maximum output power specifications. SAR values were scaled to
the maximum allowed power to determine compliance per KDB publication 447498 DO1v06.

4.1 Maximum Qutput Power

VHF 150 Miz ~ 174 Mz 5W (£0.2W)

VHF 150 Mz ~ 174 W 2W

4.2 Output Average Conducted Power

G5W)
| oot | e [ owns | rowen |
150.05 Analog 1 36.84
158.05 Analog 2 36.78
166.00 Analog 3 36.73
173.95 Analog 4 36.85
2 W)
| oot | e | cwmd | owen |
150.05 Analog 1 33.41
158.05 Analog 2 33.18
166.00 Analog 3 33.01
173.95 Analog 4 32.99

For FCC Band:

Per KDB 447498 D0O1v06 Page 7 section 6) pages 7-8, the number of channels required to be tested is as
follows.

Fhigh= 174 Whz

Fo =162 Mz

Flow= 150 Mz

N ¢ = Round {[100(f pign — f 10w) / f1%° X (fc/ 100)%2} = Round {[100(174-150) / 1621°° X (162/100)%%} = 4
Therefore, for the frequency band from 150 Miz to 174, 4channels are required for testing.
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5. Manufacturer’s Accessory List

Report No. HCT-SR-2105-FC003

Part Nol. Description Accessory Type Accessory
KRA-22M VHF Low Profile Helical Antenna (146-162 MHz) 1
KRA-22M?2 VHF Low Profile Helical Antenna (162-174 ) 2
KRA-26M VHF Helical Antenna (146-162 MHz) Antenna 3
KRA-26M2 VHF Helical Antenna (162-174 ) 4
KRA-41M VHF Stubby antenna (146-162 M) 5
KRA-41M2 VHF Stubby antenna (162-174 ) 6
KNB-45L Li-lon Battery Pack (1500mAh) 1
KNB-53N Ni-MH Battery Pack (1400mAh) 2
KNB-29N Ni-MH Battery Pack (1500mAh) Batter 3
KNB-69L Li-ion Battery Pack (2450mAh) y 4
KNB-82LC Li-ion Battery Pack for IS 5
KNB-84L Li-ion Battery Pack (1900mAh) 6
KWR-1 Water Resistance Bag 1
KBH-10 Belt Clip (with Radio) 2
KLH-187 Nylon Case Carrying 3
KLH-178 Leather Case ' Accessories 4
KLH-181PC Leather Case w/ Integral Belt Clip 5
KLH-182PG Leather Case w/ Swivel Belt Loop 6
KLH-6SW Leather Swivel Belt Loop 7
KMC-45D Speaker Microphone 1
KMC-45 Speaker Microphone 2
KMC-21 Compact Speaker Microphone 3
KEP-2 25mm Earphone kit for KMC-45 4
KHS-10-BH Heavy-duty headset 5
KHS-10-OH Heavy-duty headset 6
KHS-10D-BH Heavy-duty headset 7
KHS-10D-OH Heavy-duty headset 8
KHS-7 Single Muff Headset 9
KHS-7A Single Muff Headset w/in-line PTT 10
KHS-8BL 2-Wire Palm Mic w/ Earphone i
KHS-8BE 2-Wire Palm Mic w/ Earphone 12
KHS-8NC 2-Wire Palm Mic w/ Earphone, NC 13
KHS-9BL 3-Wire Lapel Mic w/ Earphone 14
KHS-9BE 3-Wire Lapel Mic w/ Earphone Microphones & 15
KHS-22 Behind-the-head Headset w/PTT Audio 16
KHS-22A Behind-the-head Headset w/PTT Accessories 17
KHS-23 2-Wire Palm Mic 18
KHS-25 D-Ring Ear Headset 19
KHS-26 Ear bund In-line PTT Headset 20
KHS-27 D-Ring In-line PTT Headset 21
KHS-27A D-Ring In-line PTT Headset 22
KHS-31 C-Ring Headset 23
KHS-31C C-Ring Headset 24
KHS-1 Headset with PTT/VOX 25
KHS-21 Headset 26
KHS-29F Headset 27
EMC-11 Clip Microphone with Earphone 28
KHS-35F Headset 29
EMC-12 Clip Microphone with Earphone 30
KMC-48GPS GPS Speaker Microphone 31

F-TP22-03 (Rev. 03)
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* Note: Battery Dimensions

KNB-45L Li-lon Battery Pack (2,000mAh) WHD 54.0 x 114.7 x 17.7
KNB-53N Ni-MH Battery Pack (1,400mAh) WHD 54.0 x 114.7 x 17.7
KNB-29N Ni-MH Battery Pack (1,500mAh) WHD 54.0 x 114.7 x 17.7
KNB-69L Li-ion Battery Pack (2,450mAh) WHD 54.0 x 114.7 x 21.8
KNB-82LC Li-ion Battery Pack for IS (2,000mAh) WHD 54.0 x 114.7 x 17.7
KNB-84L Li-ion Battery Pack (1,900mAh) WHD 54.0 x 114.7 x 17.7

This SAR report is the result of a change test for the addition of a battery Since the additional battery has
the biggest capacity of the battery, the Head Face SAR test were performed the Full SAR test and the body
worn SAR were evaluated under the worst case condition of the original SAR report.

Radio Face Test (Hand-held to Face)

Yes Yes Yes Yes Yes Yes
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Radio Body Test (Body-Worn)

Audio Accessory Battery

1 2 3 4 5 c
1 No No No No No No
2 No No No No No NP
3 No No No No No o
4 No No No No No NP
5 No No No No No o
6 No No No No No NP
7 No No No NoO No o
8 No No No No No NP
9 No No No No No "
10 No No No No No e
11 No No No No No 0
12 No No No No No e
13 No No No No No e
14 No No No No No NP
15 No No No No No 0
16 No No No No No e
17 No No No No No g
18 No No No No No o
19 No No No No No e
20 No No No No No e
21 No No No No No e
22 No No No No No e
23 No No No No No 0
24 No No No No No NP
25 No No No No No 0
26 No No No No No o
27 No No No No No e
28 No No No No No e
29 No No No No No e
30 No No No No No e
31 Yes Yes Yes Yes Yes Yes

* Manufacture's disclosed accessory listing information provided by Kenwood corporation.
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6. Introduction

The FCC has adopted the guidelines for evaluating the environmental effects of radio frequency radiation in
ET Docket 93-62 on Aug. 6, 1996 to protect the public and workers from the potential hazards of RF emissions
due to FCC-regulated portable devices.

The safety limits used for the environmental evaluation measurements are based on the criteria published by
the American National Standards Institute (ANSI) for localized specific absorption rate (SAR) in IEEE/ANSI
(€95.1-1992 Standard for Safety Levels with Respect to Human Exposure to Radio Frequency Electromagnetic
Fields, 3 kHz to 300 GHz. 1992 by the Institute of Electrical and Electronics Engineers, Inc., New York 10017.
The measurement procedure described in IEEE/ANSI (C95.3-1992 Recommended Practice for the
Measurement of Potentially Hazardous Electromagnetic Fields - RF and Microwave is used for guidance in
measuring SAR due to the RF radiation exposure from the Equipment Under Test (EUT). These criteria for SAR
evaluation are similar to those recommended by the National Council on Radiation Protection and
Measurements (NCRP) in Biological Effects and Exposure Criteria for Radio Frequency Electromagnetic Fields,”
NCRP Report No. 86 NCRP, 1986, Bethesda, MD 208714. SAR is a measure of the rate of energy absorption
due to exposure to an RF transmitting source. SAR values have been related to threshold levels for potential
biological hazards.

SAR Definition

Specific Absorption Rate (SAR) is defined as the time derivative of the incremental electromagnetic energy
(dW) absorbed by (dissipated in) an incremental mass (dm) contained in a volume element (d Vj of a given
density (r). It is also defined as the rate of RF energy absorption per unit mass at a point in an absorbing
body.

SAR = d (dU)
oodt d m

Figure 1. SAR Mathematical Equation
SAR is expressed in units of Watts per Kilogram (W/kg)

SAR = o E*/ p

Where:
o = conductivity of the tissue-simulant material (S/m)
p = mass density of the tissue-simulant material (kg/m’)
E = Total RMS electric field strength (V/m)

NOTE: The primary factors that control rate of energy absorption were found to be the wavelength of the
incident field in relations to the dimensions and geometry of the irradiated organism, the orientation of the
organism in relation to the polarity of field vectors, the presence of reflecting surfaces, and whether conductive
contact is made by the organism with a ground plane.
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7. Description of test equipment

7.1 SAR MEASUREMENT SETUP

These measurements are performed using the DASY4 automated dosimetric assessment system. It is made
by Schmid & Partner Engineering AG (SPEAG) in Zurich, Switzerland. It consists of high precision robotics
system (Staubli), robot controller, Pentium Il computer, near-field probe, probe alignment sensor, and the
generic twin phantom containing the brain equivalent material. The robot is a six-axis industrial robot

performing precise movements to position the probe to the location (points) of maximum electromagnetic
field (EMF) (see Figure.2).

A cell controller system contains the power supply, robot controller, teach pendant (Joystick), and remote
control, is used to drive the robot motors. The PC with Windows XP or Windows 7 is working with SAR
Measurement system DASY4 & DASY5, A/D interface card, monitor, mouse, and keyboard. The Staubli Robot
is connected to the cell controller to allow software manipulation of the robot. A data acquisition electronic
(DAE) circuit performs the signal amplification, signal multiplexing, AD-conversion, offset measurements,
mechanical surface detection, collision detection, etc. is connected to the Electro-optical coupler (EOC). The

EOC performs the conversion from the optical into digital electric signal of the DAE and transfers data to the
PC plug-in card.

J |

T AEIN ¢

< /

T e I==I1\}
o

Figure 2. HCT SAR Lab. Test Measurement Set-up

The DAE consists of a highly sensitive electrometer-grade preamplifier with auto-zeroing, a channel and gain-
switching multiplexer, a fast 16 bit AD-converter and a command decoder and control logic unit. Transmission
to the PC-card is accomplished through an optical downlink for data and status information and an optical
uplink for commands and clock lines. The mechanical probe mounting device includes two different sensor
systems for frontal and sidewise probe contacts. They are also used for mechanical surface detection and

probe collision detection. The robot uses its own controller with a built in VME-bus computer. The system is
described in detail in.

7.2 ELI Phantom
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Phantom for compliance testing of handheld and body-mounted wireless devices in the frequency range

of 30 Miz to 6 GHz. ELI is fully compatible with the IEC 62209-2 standard and all known tissue simulating
liquids. ELI has been optimized regarding its performance and can be integrated into our standard phantom
tables. A cover prevents evaporation of the liquid. Reference markings on the phantom allow installation of
the complete setup, including all predefined phantom positions and measurement grids, by teaching three
points. The phantom is compatible with all SPEAG diametric probes and dipoles.

Figure 6.1 ELI Phantom

Shell Thickness 2.0 £ 0.2mm
Filling Volume approx. 30 liters
Dimensions Major axis: 600 mm, Minor axis: 400 mm

7.3 Device Holder for Transmitters

Device Holder — Mounting Device
In combination with the SAM Phantom, the Mounting Device enables the rotation
of the mounted transmitter in spherical coordinates whereby the rotation points
is the ear opening. The devices can be easily, accurately, and repeatable
positioned according to the EN 50360:2001/A:2001 and FCC KDB specifications.
The device holder can be locked at different phantom locations (left head, right
head, flat phantom).

Note: A simulating human hand is not used due to the complex anatomical and
geometrical structure of the hand that may produced infinite number of
configurations. To produce the Worst-case condition (the hand absorbs antenna
output power), the hand is omitted during the tests.
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7.4 Validation Dipole

Report No. HCT-SR-2105-FC003

The reference dipole should have a return loss better than -20 dB (measured in the setup) at the resonant

frequency to reduce the uncertainty in the power measurement.

CLA Dipole
System Validation Dipole
Narrowband antenna is used to simulate the 30-220 Mz
Descrition| @"9€ and calculates the SAR antenna system calibration value.
P A resonant loop antenna is integrated in a metal structure
from the environment of the resonant structure.
Frequency 150 MHz

Return Loss > 10 dB at specified validation position

Power .
Capability >10 W continuous
Dimension |  CLAT150: dipole length : 222.0 mm; overall height : 95.0 mm

7.5 Brain & Muscle Tissue Simulating Mixture Characterization

The brain and muscle mixtures consist of a viscous gel using hydrox-ethyl cellulose (HEC) gelling agent and
saline solution (see Table 1). Preservation with a bactericide is added and visual inspection is made to make
sure air bubbles are not trapped during the mixing process. The mixture is calibrated to obtain proper
dielectric constant (permittivity) and conductivity of the desired tissue. The mixture characterizations used for
the brain and muscle tissue simulating liquids are according to the data by C. Gabriel and G. Hartsgrove.

Frequency (MHz) | 30 | 50 | 144 | 450 B35 | 900
Recipe source number | 3 | 3 z | z 3 | 2 4 2 | 2 4
Ingredients (% by welght)

Deionised water 48 30 48,30 83,53 88,12 48,30 48,53 6 5038 s0.31 58
Tween 44,70 43,31 48,51 4839 48,34

Oxidiged minaral oil 44 44
Diethylanglycol

mondhexylether

Triton X-100

Diacetin 50,00 50,00 50,00

DGEBE

Mall 180 1,60 177 157 180 1,96 1.25 1,35

Additives and salt 0,10 0,10 0,10

Measured dielectric paramaters

e’ 542 53,1 54,54 £2.81 51,0 43,25 42,3 418 410 408
o (5/m) 075 0,75 0,758 0,758 o077 0B8R 0 B4 0,80 0,88 0,88
Temp. *C) 21 21 P4l 20 21 21 0
s_temp_tiquid o (%) 0.8 01 01 0,1 0,04 0,04
o_temp_liquid, . (%) 2.8 2.8 26 4.2 16 16

Target values (from Table 1)

e’ E5.0 545 52,4 415 41,5 41,5

o (5/m]} 078 0,75 078 087 0,90 0,97

8. SAR Measurement Procedure

F-TP22-03 (Rev. 03)
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The evaluation was performed using the following procedure compliant to FCC KDB Publication 865664
DO1v01r04 and IEEE 1528-2013

1. The SAR distribution at the exposed side of the head or body was measured at a distance no more than
5.0 mm from the inner surface of the shell. The area covered the entire dimension of the DUT's head and
body area and the horizontal grid resolution was depending on the FCC KDB 865664 DO1v01r04 table 4-
1 & IEEE 1528-2013.

2. Based on step, the area of the maximum absorption was determined by sophisticated interpolations
routines implemented in DASY software. When an Area Scan has measured all reachable point. DASY
system computes the field maximal found in the scanned are, within a range of the maximum. SAR at
this fixed point was measured and used as a reference value.

3. Around this point, a volume was assessed according to the measurement resolution and volume size
requirements of FCC KDB 865664 D0O1v01r04 table 4-1 and IEEE 1528-2013. On the basis of this data set,
the spatial peak SAR value was evaluated with the following procedure (reference from the DASY manual.)

a. The data at the surface were extrapolated, since the center of the dipoles is no more than 2.7 mm
away from the tip of the probe (it is different from the probe type) and the distance between the surface
and the lowest measuring point is 1.2 mm. The extrapolation was based on a least square algorithm. A
polynomial of the fourth order was calculated through the points in z-axes. This polynomial was then
used to evaluate the points between the surface and the probe tip.

b. The maximum interpolated value was searched with a straight-forward algorithm. Around this
maximum the SAR values averaged over the spatial volumes (1 g or 10 g) were computed using the 3D-
Spline interpolation algorithm. The 3D-spline is composed of three one-dimensional splines with the
“Not a knot” condition (in x, y, and z directions. The volume was integrated with the trapezoidal algorithm.
One thousand points (10 x 10 x 10) were interpolated to calculate the average.

¢. All neighboring volumes were evaluated until no neighboring volume with a higher average value was
found.

4. The SAR reference value, at the same location as step 2, was re-measured after the zoom scan. If the
value changed by more than 5 %, the SAR evaluation and drift measurements were repeated.
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Area scan and zoom scan resolution setting follow KDB 865664 DO1v0O1r04 quoted below.

<3 GHz >3 GHz
Maxmum distance from closest measurement point 51 mm 1/2-6-|n(2)1045 m
(geometric center of probe sensors) to phantom surface
Maximum probe angle from probe axis to phantom surface 30°41° 20°41°

normal at the measurement location

< 2 GHz: €15 mm 3-4 GHz: <12 mm
2-3 GHz: €12 mm 4-6 GHz: <10 mm

When the x or y dimension of the test
Maximum area scan Spatial resolution: AXares, AYares device, in the measurement plane
orientation, is smaller than the above, the
measurement resolution must be < the
corresponding x or y dimension of the test
device with at least one measurement
point on the test device.

. . A < 2 GHz: <8mm 3-4 GHz: <5 mm*
Maximum zoom scan Spatial resolution: AX,eom, AY,00m 5.3 GHz: <5mm* T
uniform grid: Az,pom(N) 3-4 GHz <4 mm
<5mm 4-5 GHz: <3 mm
5-6 GHz: <2 mm
Maximum zoom scan
Spatial resolution AZ,00m(1) between 1 3-4 GHz: <3 mm
normal to phantom two Points closest to <4 mm 4-5 GHz: <2.5 mm
phantom surface 5-6 GHz: <2 mm
surface graded
9 s (no ) bet
Z,00m(N>1): between . )
subsequent Points <1.5-Azz00m(n-1)
- 3-4 GHz: 228 mm
C/(l)ﬂrr:zm Foom scan XYz > 30 mm 4-5 GHz: >25 mm
5-6 GHz: 222 mm

Note: & is the penetration depth of a plane-wave at normal incidence to the tissue medium; see draft
standard IEEE P1528-2011 for details.

* When zoom scan is required and the reported SAR from the area scan based 1-g SAR estimation
procedures of KDB 447498 is < 1.4 W/kg, £ 8 mm, < 7 mm and < 5 mm zoom scan resolution may be
applied, respectively, for 2 GHz to 3 GHz, 3 GHz to 4 GHz and 4 GHz to 6 GHz.
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9. Description of Test Position

9.1 Body Holster/Belt Clip Configurations

Body-worn operating configurations are tested with the belt-clips and holsters attached to the device and
positioned against a flat phantom in a normal use configuration. A device with a headset output is tested with
a headset connected to the device. Body dielectric parameters are used.

Accessories for Body-worn operation configurations are divided into two categories: those that do not contain
metallic components and those that contain metallic components. When multiple accessories that do not
contain metallic components are supplied with the device, the device is tested with only the accessory that
dictates the closest spacing to the body. Then multiple accessories that contain metallic components are
tested with each accessory. If multiple accessory share an identical metallic component (i.e. the same metallic
belt-clip used with different holsters with no other metallic components) only the accessory that dictates the
closest spacing to the body is tested.

Body-worn accessories may not always be supplied or available as options for some Devices intended to be
authorized for body-worn use. In this case, a test configuration with a separation distance between the back
of the device and the flat phantom is used.

Since this EUT does not supply any body worn accessory to the end user a distance of 0 cm from the EUT
back surface to the liquid interface is configured for the generic test.

"See the Test SET-UP Photo"

Transmitters that are designed to operate in front of a person’s face, as in push-to-talk configurations, are
tested for SAR compliance with the front of the device positioned to face the flat phantom. For devices that
are carried next to the body such as a shoulder, waist or chest-worn transmitters, SAR compliance is tested
with the accessory(ies), Including headsets and microphones, attached to the device and positioned against
a flat phantom in a normal use configuration.

In all cases SAR measurements are performed to investigate the worst-case positioning. Worst case
positioning is then documented and used to perform Body SAR testing.
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9.2 Hand-held to Face device

A typical example of a front-of-face device is a two-way radio that is held at a distance from the face of the
user when transmitting. In these cases the device under test shall be positioned at the distance to the phantom
surface that corresponds to the intended use as specified by the manufacturer in the user instructions. If the
intended use is not specified, a separation distance of 25 mm?® between the phantom surface and the device
shall be used.
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10. RF Exposure Limits

SPATIAL PEAK SAR *
) 1.60 8.00
(Brain)
SPATIAL AVERAGE SAR ** 0.08 0.40
(Whole Body) ’ '
SPATIAL PEAK SAR *** 400 20.00
(Hands / Feet / Ankle / Wrist) ’ '

Table 8.1 Safety Limits for Partial Body Exposure

NOTES:

* The Spatial Peak value of the SAR averaged over any 1 g of tissue (defined as a tissue volume in
the shape of a cube) and over the appropriate averaging time.

** The Spatial Average value of the SAR averaged over the whole-body.

*** The Spatial Peak value of the SAR averaged over any 10 g of tissue (defined as a tissue volume
in the shape of a cube) and over the appropriate averaging time.

Uncontrolled Environments are defined as locations where there is the exposure of individuals who have no
knowledge or control of their exposure. The general population/uncontrolled exposure limits are applicable
to situations in which the general public may be exposed or in which persons who are exposed as a
consequence of their employment may not be mad fully aware of the potential for exposure or cannot
exercise control over their exposure. Members of the general public would come under this category when
exposure is not employment-related; for example, in the case of a wireless transmitter that exposes persons
in its vicinity.

Controlled Environments are defined as locations where there is exposure that may be incurred by persons
who are aware of the potential for exposure, (i.e.as a result of employment or occupation). In general,
occupational/controlled exposure limits are applicable to situations in which persons are exposed as a
consequence of their employment, who have been made fully aware of the potential for exposure and can
exercise control over their exposure. This exposure category is also applicable when the exposure is of a
transient nature due to incidental passage through a location where the exposure levels may be higher than
the general population/uncontrolled limits, but the exposed person is fully aware of the potential for exposure
and can exercise control over his or her exposure by leaving the area or by some other appropriate means.
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11. System Verification

11.1 Tissue Verification

The Head simulating material is calibrated by HCT using the Dielectric Probe Kit to determine the
conductivity and permittivity.

150 0.767 52.813 0.760 52.300 0.92 0.98
04/09/2021| 22.3 | 150H | 150.05 0.766 52.807 0.760 52.298 0.79 0.97
166 0.781 51.273 0.772 51.554 117 -0.55
150 0.771 52.579 0.760 52.300 1.45 0.53
04/12/2021| 19.5 | 150H | 150.05 0.770 52.574 0.760 52.298 132 0.53
166 0.783 51.298 0.772 51.554 1.42 -0.50
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11.2 System Verification

Prior to assessment, the system is verified to the + 10 % of the specifications at 150 Miz by using the
system Verification kit. (Graphic Plots Attached)

* Input Power: 100 mW

150 |04/09/2021| 3797 | 4014 |Head | 22.4 | 223 3.72 0.393 3.93 +565 | £10

150 |04/12/2021| 3797 | 4014 |Head | 19.5 | 19.5 3.72 0.379 3.79 +188 | £10

11.3 System Verification Procedure

SAR measurement was prior to assessment, the system is verified to the + 10 % of the specifications at each

frequency band by using the system verification kit. (Graphic Plots Attached)

- Cabling the system, using the verification kit equipment.

- Generate about 100 mW Input level from the signal generator to the Dipole Antenna.

- Dipole antenna was placed below the flat phantom.

- The measured one-gram SAR at the surface of the phantom above the dipole feed-point should be within
10 % of the target reference value.

- The results are normalized to 1 W input power.

Note;
SAR Verification was performed according to the FCC KDB 865664 DOTv01r04.
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12. SAR Test Data Summary

12.1 Hand-held to Face SAR Results

Report No. HCT-SR-2105-FC003

150.05 1 372 | 3684 | -0.72 | KNB-69L | KRA-22M 25 1.45 0.725 0.93 -
150.05 1 372 | 3684 | -098 | KNB-69L | KRA-26M 25 1.81 0.905 123 -
150.05 1 372 | 3684 | -038 | KNB-69L | KRA-41M 25 134 0.670 0.79 -
173.95 4 372 | 3685 | -0.65 | KNB-69L |KRA-22M2 25 0.579 0.290 0.36 -
173.95 4 372 | 36.85 | 0.68 | KNB-69L |KRA-26M2 25 1.87 0.935 0.87 -
173.95 4 37.2 | 36.85 | -0.12 | KNB-69L | KRA-41M2 25 0.972 0.486 0.54 -
150.05 1 37.2 | 3684 | -0.44 | KNB-45L | KRA-26M 25 2.48 1.240 1.49 -
150.05 1 37.2 | 36.84 | -0.66 | KNB-53N | KRA-26M 25 2.27 1135 144 -
150.05 1 37.2 | 3684 | -0.41 | KNB-29N | KRA-26M 25 1.81 0.905 1.08 -
150.05 1 37.2 | 36.84 | -0.28 | KNB-82LC | KRA-26M 25 197 0.985 114 -
150.05 1 372 | 3684 | -0.40 | KNB-84LC | KRA-26M 25 2.58 1.290 1.54 1
150.05 1 37.2 | 3684 | -012 | KNB-45L | KRA-26M 25 0.075 0.038 0.04 *
150.05 1 3342 | 3341 | -131 | KNB-45L | KRA-26M 25 112 0.560 0.76 *
ANSI/ [EEE C95.1 - 2005 — Safety Limit Head
Spatial Peak 8 W/kg (mW/q)
Controlled Exposure/ Occupational Averaged over 1 gram
* KMC-48GPS
** W
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12.2 Body-worn Belt clip SAR Results

150.05 1 372 | 3684 | -018 | KNB-45L | KRA-22M 0 3.88 1.940 2.20 2
150.05 1 37.2 | 36.84 | -0.25 | KNB-45L | KRA-26M 0 2.81 1.405 1.62 -
150.05 1 37.2 | 36.84 | -0.30 | KNB-45L | KRA-41M 0 1.26 0.630 0.73 -
173.95 4 37.2 | 36.85 | -0.77 | KNB-45L | KRA-22M2 0 0.213 0.107 0.14 -
173.95 4 37.2 | 36.85 | -0.77 | KNB-45L | KRA-26M2 0 0.368 0.184 0.24 -
173.95 4 37.2 | 36.85 | -0.26 | KNB-45L | KRA-41M2 0 0.159 0.080 0.09 -
150.05 1 37.2 | 36.84 | -0.28 | KNB-69L | KRA-22M 0 17 0.850 0.98 -
150.05 1 37.2 | 36.84 | -0.71 | KNB-53N | KRA-22M 0 1.58 0.790 1.01 -
150.05 1 37.2 | 36.84 | -0.27 | KNB-29N | KRA-22M 0 1.02 0.510 0.59 -
150.05 1 372 | 3684 | -0.83 | KNB-82L | KRA-22M 0 0.831 0.416 0.55 -
150.05 1 372 | 3684 | -0.19 | KNB-84L | KRA-22M 0 1.49 0.745 0.85 -
150.05 1 372 | 3684 | 020 | KNB-45L | KRA-22M 0 0.020 0.010 0.01 *
150.05 1 3342 | 3341 | -0.02 | KNB-45L | KRA-22M 0 0.413 0.207 0.21 *
ANSI/ IEEE C95.1 - 2005 — Safety Limit Body
Spatial Peak 8 W/kg (mW/q)
Controlled Exposure/ Occupational Averaged over 1 gram
* KMC-48GPS
** 2W
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12.3 SAR Test Notes

General Notes:
1. The test data reported are the worst-case SAR values according to test procedures specified in I[EEE
1528-2013, FCC KDB Procedure.
2. Batteries are fully charged at the beginning of the SAR measurements. A standard battery was used
for all SAR measurements.

Liquid tissue depth was at least 15.0 cm for all frequencies.

4. The manufacturer has confirmed that the device(s) tested have the same physical, mechanical and
thermal characteristics and are within operational tolerances expected for production units.

5. SAR results were scaled to the maximum allowed power to demonstrate compliance per FCC KDB
447498 DOO06.

6. Test signal call mode is Manual test cord.

7. The EUT was tested for face-held SAR with a 2.5 cm separation distance between the front of the
EUT and the outer surface of the planer phantom

8. The Body-worn SAR evaluation was performed with the Balt-clip body-worn accessory attached to
the DUT and touching the outer surface of the planar phantom.

9. The adjusted SAR value was calculated by first scaling the SAR value up by the drift. This value was
then scaled up based on the difference of the upper end the tolerance (37.2 dBm) and the measured
conducted power. The resultant value is then multiplied by 0.5 to give the SAR value at 50% duty
cycle.

10. SAR results were scaled to the maximum allowed power to demonstrate compliance per FCC KDB
447498 DOv06. Test Procedures applied in accordance with FCC KDB 643646 DO1vO1r03.

1. Measurement was reduced per KDB 643646 DO1vO1r03.

12. When the SAR for all antennas tested using the default battery is <3.5 W/kg, testing of all other
required channels is not necessary.

13. When the SAR of an antenna tested on the highest output power using the default battery is >3.5
W/Kg and <4.0 W/Kg, testing of the immediately adjacent channel(s) is not necessary, but testing
of other required channels may still be required.

14. When the SAR for all antennas tested using the default battery < 4.0 W/kg, test additional batteries
using the antenna and channel configuration that resulted in the highest SAR.

15. When the SAR of an antenna tested on the highest output power channel using the default battery
is > 4.0 W/kg and <6.0 W/kg, testing of the required immediately adjacent channel(s) is necessary.
For the remaining channels that cannot be excluded, this rule may be applied recursively with
respect to the highest output power channel among the remaining channels.

16. Based on the SAR measured in the body-worn test sequence with default audio accessory, if the
SAR for the antenna, body-worn accessory and battery combination(s) applicable to an audio
accessory is/are >4.0 W/kg and <6.0 W/kg, test that audio accessory using the highest body-worn
SAR combination (antenna, battery and body-worn accessory) and channel configuration previously
identified that is applicable to the audio accessory.

17. When the SAR of an antenna tested is > 6.0 W/kg, test that battery and antenna combination with
the default body-worn and audio accessory on the required immediately adjacent channels.

18. If the SAR measured >7.0 W/kg, test that battery, antenna, body-worn and audio accessory
combination on all required channels.

w

F-TP22-03 (Rev. 03) Page 25 of 68



-

13. Measurement Uncertainty

Measurement Uncertainty for DUT SAR test
a ¢ d e f 9 c : f_/ e c xI g_ le k
Source of uncertainty Uncertainty | Probability Div. ci (] Standard | Standard Vi or veff
+% distribution Uncertainty|Uncertainty
(19) (109) + % +%
(19) (109)
Measurement system
Probe calibration 6.65 N 1 1 1 6.65 6.65 oo
Axial isotropy 4.70 R 1.73 0.71 0.71 1.92 1.92 5]
Hemispherical isotropy 9.60 R 1.73 0.71 0.71 3.92 3.92 oo
Boundary effect 2.00 R 1.73 1 1 1.15 1.15 o
Linearity 4.70 R 1.73 1 1 2.71 271 o
Detection limits 1.00 R 1.73 1 1 0.58 0.58 oo
Readout electronics 0.30 N 1 1 1 0.30 0.30 oo
Response time 0.80 R 1.73 1 1 0.46 0.46 oo
Integration time 2.60 R 1.73 1 1 1.50 1.50 o
RF ambient conditions - noise 3.00 R 1.73 1 1 1.73 1.73 oo
RF ambient conditions - reflections 3.00 R 1.73 1 1 1.73 1.73 oo
Probe positioner mechanical tolerance 0.80 R 1.73 1 1 0.46 0.46 oo
g;}zzfoffzgzri”g with respect to 6.70 R 173 1 1 3.87 3.87 o
Max. SAR Evaluation 4.00 R 1.73 1 1 231 231 o
Test sample related
Test sample positioning 5.51 N 1 1 1 5.51 5.51 47
Device holder uncertainity 2.99 N 1 1 1 2.99 2.99 5
SAR drift measurement 5.00 R 1.73 1 1 2.89 2.89 oo
SAR scaling 0.00 R 1.73 1 1 0.00 0.00 o
Phantom and set-up
E’siﬁ;r:gr:\nznfhifr:zt;/s uncertainty) 7.60 R 173 1 1 439 439 *
Liquid conductivity (measured) 1.54 N 1 0.78 0.71 1.20 1.09 oo
Liquid permittivity (measured) 1.17 N 1 0.23 0.26 0.22 0.25 o
Liquid conductivity (temperature uncert 2.93 R 1.73 0.78 0.71 1.32 1.20 o
Liquid permittivity (temperature uncertal 0.95 R 1.73 0.23 0.26 0.13 0.14 o
Liquid conductivity - deviation from targ 5.00 R 1.73 0.64 0.43 1.85 1.24 o
Liquid permittivity - deviation from targe 5.00 R 1.73 0.6 0.49 1.73 1.41 o
Combined standard uncertainty RSS 13.34 13.21 o
(6555 confidence mtetval) k=2 668 | 2642
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14. SAR Test Equipment

Report No. HCT-SR-2105-FC003

Manufacturer Type / Model S/N Calib. Date |Calib.Interval| Calib.Due
SPEAG ELI Phantom - N/A N/A N/A
HP SAR System Control PC - N/A N/A N/A
Staubli CS8Cspeag-TX90 F17/ 59CHA1/ C/ 01 N/A N/A N/A
Staubli TX90 XLspeag F17/ 59CHA1/ A/ 01 N/A N/A N/A
Staubli Teach Pendant (Joystick) 010963 N/A N/A N/A
Staubli Light Alignment Sensor 1008 N/A N/A N/A
SPEAG DAE4 446 07/29/2020 Annual 07/29/2021
SPEAG E-Field Probe EX3DV4 3797 11/25/2020 Annual 11/25/2021
SPEAG Dipole CLA150 4014 08/26/2020 Annual 08/26/2021
Agilent Power Meter E4419B MY41291386 10/23/2020 Annual 10/23/2021
Agilent Power Meter N1911A MY45101406 08/31/2020 Annual 08/31/2021
Agilent Power Sensor 8481A SG1091286 10/05/2020 Annual 10/05/2021
Agilent Power Sensor 8481A MY41090873 10/05/2020 Annual 10/05/2021
Agilent Power Sensor N1921A MY55220026 08/31/2020 Annual 08/31/2021
o | Smaeree | |- | - |
Agilent Signal Generator N5182A MY47070230 05/06/2020 Annual 05/06/2021
RONDESSCIWA  Signal Generator SMB100A 07/13/2020 | Annual | 07/13/2021
Agilent 11636B/Power Divider 58698 02/26/2021 Annual | 02/26/2022
TESTO 175-H1/Thermometer 40331915309 01/26/2021 Annual | 01/26/2022
EMPOWER RF Power Amplifier 1084 07/01/2020 Annual 07/01/2021
MICRO LAB LP Filter / LA-15N 10453 10/05/2020 Annual 10/05/2021
WEINSCHEL 30dB Attenuator CE6106 11/17/2020 Annual 11/17/2021
Apitech Attenuator (3dB) 18B-03 1 06/04/2020 Annual | 06/04/2021
Agilent Attenuator (20dB) 33340C 18214 03/23/2021 Annual | 03/23/2022
Agilent Directional Bridge 3140A03878 06/08/2020 Annual 06/08/2021
HP Network Analyzer 8753ES JP39240221 01/11/2021 Annual 01/11/2022
Agilent MXA Signal Analyzer MY50510407 | 10/23/2020 | Annual | 10/23/2021

1. The E-field probe was calibrated by SPEAG, by the waveguide technique procedure. Dipole Verification measurement is
performed by HCT Lab. before each test. The brain/body simulating material is calibrated by HCT using the DAK-12 to
determine the conductivity and permittivity (dielectric constant) of the brain/body-equivalent material.
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15. Conclusion

The SAR measurement indicates that the EUT complies with the RF radiation exposure limits of the ANSI/IEEE
€95.1-2005.

These measurements are taken to simulate the RF effects exposure under worst-case conditions. Precise
laboratory measures were taken to assure repeatability of the tests.

The SAR measurement indicates that the EUT complies with the RF radiation exposure limits of the FCC and
Industry Canada. These measurements were taken to simulate the RF effects of RF exposure under worst-case
conditions. Precise laboratory measures were taken to assure repeatability of the tests. The results and
statements relate only to the item(s) tested.
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Attachment 1. — SAR Test Plots
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Test Laboratory: HCT CO,, LTD

EUT Type: VHF TRANSCEIVER
Liquid Temperature: 223°C

Ambient Temperature:  22.4 °C

Test Date: 04/09/2021

Plot No.: 1

Communication System: UID 0, 150 (0); Frequency: 150.05 MHz;Duty Cycle: 1:1
Medium parameters used (interpolated): f = 150.05 MHz; ¢ = 0.771 S/m; g, = 52.574; p = 1000 kg/m?3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(11.7, 11.7, 11.7) @ 150.05 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2020-07-29

Phantom: ELI V4.0 (20deg probe tilt)

Measurement SW: DASY52, Version 52.10 (4)

Hand-held to Face 1ch KNB-84LC KRA-26M/Area Scan (7x21x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 3.45 W/kg

Hand-held to Face 1ch KNB-84LC KRA-26M/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm,
dy=8mm, dz=5mm

Reference Value = 64.36 V/m; Power Drift = -0.40 dB

Peak SAR (extrapolated) = 4.15 W/kg

SAR(1 g) = 2.58 W/kg; SAR(10 g) = 1.95 W/kg

Smallest distance from peaks to all points 3 dB below: Larger than measurement grid

Ratio of SAR at M2 to SAR at M1 = 65%

Maximum value of SAR (measured) = 3.41 W/kg

-1.44

-2.08

-4.32

-h.7b

-7.20

0 dB = 3.41 W/kg = 5.33 dBW/kg
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Test Laboratory: HCT CO,, LTD

EUT Type: VHF TRANSCEIVER
Liquid Temperature: 19.5°C

Ambient Temperature: ~ 19.5 °C

Test Date: 04/12/2021

Plot No.: 2

Communication System: UID 0, 150 (0); Frequency: 150.05 MHz;Duty Cycle: 1:1
Medium parameters used (interpolated): f = 150.05 MHz; ¢ = 0.771 S/m; g, = 52.574; p = 1000 kg/m?3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(11.7, 11.7, 11.7) @ 150.05 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2020-07-29

Phantom: ELI V4.0 (20deg probe tilt)

Measurement SW: DASY52, Version 52.10 (4)

Body worn Belt clip 1ch KNB-45L KRA-22M/Area Scan (7x18x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 7.26 W/kg

Body worn Belt clip 1ch KNB-45L KRA-22M/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm,
dy=8mm, dz=5mm

Reference Value = 77.13 V/m; Power Drift = -0.18 dB

Peak SAR (extrapolated) = 10.9 W/kg

SAR(1g) = 3.88 W/kg; SAR(10 g) = 2.21 W/kg

Smallest distance from peaks to all points 3 dB below = 12.5 mm

Ratio of SAR at M2 to SAR at M1 = 37.6%

Maximum value of SAR (measured) = 7.04 W/kg

-3.53

-f.06

-10.60

-14.13

-17.66

0 dB = 7.26 W/kg = 8.61 dBW/kg
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Attachment 2. — Dipole Verification Plots
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B Verification Data (150 MHz)

Test Laboratory: HCT CO,, LTD
Input Power 100 mW
Liquid Temp: 223 °C

Test Date: 04/09/2021

DUT: CLA-150; Type: CLA-150;

Communication System: UID 0, CW (0); Frequency: 150 MHz;Duty Cycle: 1:1
Medium parameters used: f = 150 MHz; o = 0.767 S/m; & = 52.813; p = 1000 kg/m?
Phantom section: Flat Section

DASYS5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(11.7, 11.7, 11.7) @ 150 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2020-07-29

Phantom: ELI V4.0 (20deg probe tilt)

Measurement SW: DASY52, Version 52.10 (4)

150 MHz Head Verification/Area Scan (9x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.532 W/kg

150 MHz Head Verification/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm,
dz=5mm

Reference Value = 26.30 V/m; Power Drift = -0.10 dB

Peak SAR (extrapolated) = 0.737 W/kg

SAR(1 g) = 0.393 W/kg; SAR(10 g) = 0.250 W/kg

Smallest distance from peaks to all points 3 dB below = 15.2 mm

Ratio of SAR at M2 to SAR at M1 = 54.5%

Maximum value of SAR (measured) = 0.582 W/kg

-2.86

573

-8.59

-11.46

-14.32
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m Verification Data (150 MHz)

Test Laboratory: HCT CO., LTD
Input Power 100 mW

Liquid Temp: 19.5 °C

Test Date: 04/12/2021

DUT: CLA-150; Type: CLA-150;

Communication System: UID 0, CW (0); Frequency: 150 MHz;Duty Cycle: 1:1
Medium parameters used: f = 150 MHz; o = 0.771 S/m; & = 52.579; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(11.7, 11.7, 11.7) @ 150 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2020-07-29

Phantom: ELI V4.0 (20deg probe tilt)

Measurement SW: DASY52, Version 52.10 (4)

150 MHz Head Verification/Area Scan (9x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.515 W/kg

150 MHz Head Verification/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm,
dz=5mm

Reference Value = 25.75 V/m; Power Drift = -0.09 dB

Peak SAR (extrapolated) = 0.710 W/kg

SAR(1 g) = 0.379 W/kg; SAR(10 g) = 0.241 W/kg

Smallest distance from peaks to all points 3 dB below = 16 mm

Ratio of SAR at M2 to SAR at M1 = 54.5%

Maximum value of SAR (measured) = 0.558 W/kg

-2.84

-5.69

-8.53

-11.37

-14.22

0 dB = 0.515 W/kg = -2.89 dBW/kg
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Attachment 3. — SAR Tissue Characterization

The brain and muscle mixtures consist of a viscous gel using hydrox-ethyl cellulose (HEC) gelling agent and
saline solution (see Table 3.1). Preservation with a bacteriacide is added and visual inspection is made to make
sure air bubbles are not trapped during the mixing process. The mixture is calibrated to obtain proper
dielectric constant (permittivity) and conductivity of the desired tissue. The mixture characterizations used for
the brain and muscle tissue simulating liquids are according to the data by C. Gabriel and G. Harts grove.

Ingredients Frequency (lir)
(% by weight) 150
Tissue Type Head
Water 3835%
Salt (NaCl) 515 %
Sugar 555%
HEC 0.9 %
Bactericide 0.1%
Triton X-100 -
DGBE -
Diethylene glycol hexyl ether -
Salt: 99 % Pure Sodium Chloride Sugar: 98 % Pure Sucrose
Water: De-ionized, 16M resistivity HEC: Hydroxyethyl Cellulose
DGBE: 99 % Di(ethylene glycol) butyl ether,[2-(2-butoxyethoxy) ethanol]
Triton X-100(ultra-pure): Polyethylene glycol mono[4-(1,1,3,3-tetramethylbutyl)phenyl] ether

Composition of the Tissue Equivalent Matter
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Attachment 4. — SAR System Validation

Per FCC KCB 865664 D02v01r02, SAR system validation status should be document to confirm measurement
accuracy. The SAR systems (including SAR probes, system components and software versions) used for this
device were validated against its performance specifications prior to the SAR measurements. Reference
dipoles were used with the required tissue- equivalent media for system validation, according to the
procedures outlined in IEEE 1528-2013 and FCC KDB 865664 DO1v01r04. Since SAR probe calibrations are
frequency dependent, each probe calibration point was validated at a frequency within the valid frequency
range of the probe calibration point, using the system that normally operates with the probe for routine SAR
measurements and according to the required tissue-equivalent media.

A tabulated summary of the system validation status including the validation date(s), measurement
frequencies, SAR probes and tissue dielectric parameters has been included.

SAR Probe Dielectric Parameters CW Validation Modulation Validation
System | Probe PTrobe Calibration |Dipole Date Measured | Measured .. .| Probe Probe MOD. | Duty
ype Poi e -~ |Sensitivity |, . - |lsotro PAR
No. oint Permittivity] Conductivity Linearity By Type |Factor
1 3797 [EX3DV4|Head | 150 |4014 | 2020-11-25 | 52.886 0.738 PASS | PASS [PASS| N/A | N/A | N/A

SAR System Validation Summary 1g

Note;

All measurement were performed using probes calibrated for CW signal only. Modulations in the table above
represent test configurations for which the measurement system has been validated per FCC KDB Publication
865664 DO1vO1r04. SAR system were validated for modulated signals with a periodic duty cycle, such as GMSK,
or with a high peak to average ratio (>5 dB), such as OFDM according to KDB 865664 DO1v01r04.
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Attachment 5. — Probe Calibration Data
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Acoredited by the Swiss Accrodeation Service (SAS) Accreditation No.: SCS 0108
The Swiss Accraditation Service is one of the signatories to the EA
Multilaters! Agroement for the recognition of calibration cartificates
Glossary:
TSL fissue simulating liquid
NORMx,y,z sensilivity in free space
ConvF sensitivity n TSL / NORMx.y,z
DCP diode compression point
CF crest factor (1/duty_cycle) of the RF signal
A.B.C. D modulation dependent linearization parameters
Polarization ¢ o rotation around probe axis
Polarization 8 8 rotation around an axis that is in the plane normal to probe axis {at measurement center),
e, 8 =0is normal 1o probe axis
Connector Angle information used in DASY system to align probe sensor X to the robot coordinate system

Calibration is Performed According to the Following Standards:

a) IEEE Std 1528-2013, "IEEE Recommended Practice for Determining the Peak Spatial-Averaged Specific
Absorption Rate (SAR) in the Human Head from Wireless Communications Devices: Measurement
Techniques®, June 2013

b) IEC 62209-1, *, "Measurement procedure for the assessment of Specific Absorplion Rate (SAR) from hand-
held and body-mounted devices used next to the ear (frequency range of 300 MHz to 6 GHz)", July 20186

c) [EC 62208-2, "Procedure to determine the Specific Absorption Rate (SAR) for wireless communication devices
used in close proximity 1o the human body (frequency range of 30 MHz to 6 GHz)", March 2010

d) KDB 865664, “SAR Measurement Requirements for 100 MHz to & GHz"

Methods Applied and Interpretation of Parameters:

= NORMy.y,z: Assessed for E-field polarization 8 = 0 (f < 900 MHz in TEM-calf; f > 1800 MHz: R22 waveguide).
NORMx,y.z are only intermediate values, i.e., the uncertainties of NORMx.y,z does nat affect the E-field
uncertainty insidde TSL (see below ConvF).

*  NORM(f)x,y.z2 = NORMx.y,z * frequency_response (see Frequency Response Chart). This lineanization is
implemented in DASY4 software versions later than 4.2. The uncertainty of the frequency response Is included
In the stated uncertainty of ConvF.

* DCPxy,z: DCP are numerical linearization parameters assessed based on the data of power sweep with CW
signal (no uncertainty required). DCP does not depend on frequency nor media.

. PAR:PARIslhePeakboAverageRaﬁoﬂmtisnmcalbmlodmtdetennhedbasedmlhesignd
characteristics

¢ Axy.z; Bxyz Cx.yz Dxyz; VRx,y,z: A B, C, D are numerical linearization parameters assessed based on
the data of power sweep for specific modulation signal. The parameters do not depend on frequency nor
media. VR ks the maximum calibration range expressed in RMS voltage across the diode.

* ConvF and Boundary Effect Parameters: Assessed in flat phantom using E-field (or Temperature Transfer
Standard for f = 800 MHz) and inside waveguide using analytical fieid distributions based on power
measurements for f > 800 MMz, The same setups are used for assessment of the parameters applied for
boundary compensation (alpha, depth) of which typical uncartainty values are given. These parameters ame
used in DASY4 software to improve probe accuracy close to the boundary. The sensitivity in TSL corresponds
to NORMx,y,z * ConvF whereby the uncertainty corresponds to that given for ConvF, A frequency dependent
Convf-is used in DASY version 4.4 and higher which allows extending the validity from + 50 MHz to + 100
MHz.

= Spherical isotropy (3D deviation from isotropy)- in a field of low gradients realized using a fiat phantom
exposed by a patch antenna,

* Sensor Offset: The sensor offset corresponds to the offset of virtual measurement center from the probe tip
(on probe axis). No tolerance required.

* Connector Angle: The angle is assessed using the information gained by determining the NORMx (no
uncertainty required),

Cortificate No: EX3-3797_Nav20 Page 2 of 22
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EX30V4 - SN:3797 Novembar 26, 2020
DASY/EASY - Parameters of Probe: EX3DV4 - SN:3797
Basic Calibration Parameters
Sensor X Sensor Y Sensor Z Unc (k=2)
Norm (uV/(Vim))" 0.61 0.56 0.55 +10.1 %
DCP (mV)" 996 97.7 98.0
Calibration Results for Modulation Re se
ulD Communication System Name A B 4 0 VR Max Max
a8 | dBiuv a8 mv dav. Unc®
(k=2)
0 oW X | 000 | 000 | 100 | 000 | 1541 | :25% | 47 %
Y | 000 | 000 | 100 152.6
Z | 000 | 000 | 100 1518
10352- | Puise Waveform (200Hz, 10%) X | 2000 | 9016 | 1963 | 1000 | 600 | +41% | 296 %
AAA Y | 2000 | 9509 | 2327 60.0
Z | 2000 | 8964 | 19.24 50.0
10353 | Pulse Waveform (200Hz, 20%) X | 2000 | 9186 | 1950 | 699 | 800 | x27% | £96%
AAA Y | 2000 | 103.63 | 2596 80.0
Z | 2000 | 9172 | 19.20 80.0
10354- | Pulse Waveform (200Hz, 40%) X | 2000 | 9805 | 2131 | 398 | 950 | z14% | £8.6%
AAA Y | 2000 | 108.58 | 28,81 95.0
Z | 2000 | 9692 | 2001 95.0
10355- | Pulse Waveform (200Hz, 607%) X | 2000 | 10878 | 2510 | 222 | 1200 | =10% | 496 %
AAA Y 1 2000 | 117.30 | 29.38 120.0
Z | 20.00 | 10540 | 2331 120.0
10367- | QPSK Waveform, 1 MHz X | 184 | 67.40 | 1583 | 100 | 1500 | £18% | 296 %
AAA Y | 168 | 6675 | 14.77 50.0
Z | 180 | 67.24 | 15.70 50.0
10388~ | QPSK Wavelorm, 10 MHz X | 246 | 6938 | 1654 | 000 | 1500 | +11% | =98 %
AAA ¥ 23 | 6755 | 1548 150.0
Z 38 | 68.95 | 1638 1500
10296- | 64-QAM Wavelorm, 100 kHz X 50 | 6743 | 1753 | 301 | 1500 | £10% | £9.6 %
AAA Y 54 | 6758 | 17.654 150.0
Z 73| 69.69 | 18.75 150.0
10399- | 64-QAM Wavedorm, 40 MHz X 56 | 6724 | 1595 | 000 | 1500 | 208% | 495 %
AAA Y 40 30 a7 150.0
Z 50 | 6697 | 1583 1500
10414- | WLAN CCOF, 64-QAM, 400z X | 489 | 6567 62 | 000 500 | 220% | t96%
AAA Y | 478 | 6515 | 1520 50.0
Z | aB81 | 6543 | 1551 50.0

Note: For details on UID parameters see Appendix

The reporied uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage

probability of approximately 85%.
:mmﬁudmnv.zmmmmme’mmmwoommamq

st koMot 8 ot eeivnd

¥ Uncartainty is determinad using the max, d from Fresr applying Quiar distribution and i axp for the square of the
fieid vailue.
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EX3DV4- SN:3797 November 25, 2020
DASY/EASY - Parameters of Probe: EX3DV4 - SN:3797
Sensor Mode!l Parameters
c1 c2 a T T2 T3 T4 T5 76
fF fF v msV? | msV" ms v vt
X 458 341.38 35.49 13.40 0.00 5.04 0.00 0.40 1.00
Y 453 340.88 35.99 10.80 0.00 5.10 0.07 0.38 1.01
Z 437 326.45 35.65 10.63 0.00 5.02 0.75 0.23 1.01
Other Probe Parameters
Sensor Arrangement Tnangular
Connector Angle () 1115
Mechanical Surface Detection Mode anabled
Optical Surface Detection Mode disabled
Probe Overall Length 337 mm
Probe Body Diameter 10 mm
Tip Length 9 mm
Tip Diameter 2.5 mm
Probe Tip to Sensor X Calibration Point 1 mm
Probe Tip to Sensor Y Calibration Paint 1 mm
Probe Tip to Sensor Z Calibration Point 1 mm
Recommended Measurement Distance from Surface 1.4 mm

Note: Measurement distance from surface can be increased to 3-4 mm for an Area Scan job,

Cartificate No: EX3-3787_Nov20 Paga 4 of 22
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EX3DV4- SN:3797 Nowamber 25, 2020

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3797

Calibration Parameter Determined in Head Tissue Simulating Media

1 (MHz) © Ponn:m z c“(:n“nc)"’w ConvFX | ConvFY | ConvFZ | Alpha® D(.:c;u (‘l::;)
150 52.3 0.76 11.70 11.70 11.70 | 000 100 | £133%
450 435 0.87 10.18 10.18 10.18 | 0.15 130 | £133%
750 41.9 0.89 9.26 9.26 9.26 0.60 080 | +120%
835 415 0.90 9.04 9.04 9.04 0.54 083 | +120%
900 415 0.97 8.89 8.89 8.89 0.54 080 | +120%
1750 40.1 1.37 8.08 8.06 8.06 0.41 080 | +120%
1800 40.0 1.40 7.83 7.83 7.83 036 | 080 | +120%

2300 395 1.67 7.41 7.41 7.41 0.35 080 | +120%
2450 39.2 1.80 7.34 7.34 7.34 0.39 080 | £120%
2600 39.0 1.96 7.22 7.22 7.22 0.42 080 | +£120%
3300 38.2 2n 6.76 8.76 6.76 0.35 130 | #131%
3500 379 29 6.42 6.42 6.42 0.35 130 | +131%
3700 317 3.12 6.31 6.31 6.31 0.35 130 | #131%
3900 ars 3.32 6.29 6.29 6.29 0.40 160 | +131%
4100 37.2 3.53 6.18 6.18 6.18 0.40 160 | £131%
4400 369 3.84 6.04 6.04 6.04 0.40 170 | £131%
4600 36.7 4.04 6.00 6.00 6.00 0.40 170 | £131%
4800 36.4 4.25 5.85 5.85 5.85 043 170 | #131%
4950 36.3 4.40 5.71 5.71 5.71 043 180 | £13.1%
5250 359 4.71 4.84 4.84 4.84 0.40 180 | £131%
5600 355 5,07 451 4.51 4,51 0.40 180 | 2131%
5750 354 522 4,66 4.66 4.66 0.40 180 | £131%

‘memmaoammmwwymhmsvamm(uapng.z).dummedmgsoumm
mhwbwmdnmﬁumwwammwwwmyhmmmwmFr.um:yvaﬂcly
msoomu:w,aw.sommmuw».wuao,u.m.mmmmmuy.vmammemn
MM-QE.&-BMN:.wcmwuIJM&isﬁ-ﬁmz_AbonSG{zhmncyvmmbewutHDMH;
'Mt-qmoomssm.mmaymmm(gma)mmmm::msifuqmu P fion Sormuda is applied to
memmmsw.nmﬂndmmmuMa)bmmsetn-mmsmenssoc
the ConvF uncenainty for indicated target tissue parameten.

. 0 delermired during calbeation. SPEAG warrants that the remaining devistion due ta the boundary sffect after compensation Is
ahmlmtmn:l%lvm;o«.iasbebw:!&uwm:zsﬂmmemqummMMWMmmmmnp
diameter fram tha boundary
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F-TP22-03 (Rev. 03)

EX30Vv4- SN:3797

Freguency response (normalized)

Frequency Response of E-Field
(TEM-Cell:ifi110 EXX, Waveguide: R22)

Report No. HCT-SR-2105-FC003

November 25, 2020

TIT 11

TTITTT

| SN S NN S I S S

1500
f [MHz]

Uncertainty of Frequency Response of E-field: £ 6.3% (k=2)
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F-TP22-03 (Rev. 03)

EX30V4- SN:3797 November 25, 2020
Receiving Pattern (¢), $ = 0°
=600 MHz. TEM =1800 MHz,R22
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Uncertainty of Axial Isotropy Assessment: £ 0.5% (k=2)

Certificate No: EX3-3797_Nov20 Page 7 of 22

Report No. HCT-SR-2105-FC003

Page 46 of 68



-
h’d Report No. HCT-SR-2105-FC003

EX30V4-- SN:3797

November 25, 2020
Dynamic Range f(SAR;..4)
(TEM cell , fo= 1900 MHz)
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Uncertainty of Linearity Assessment: £ 0.6% (k=2)
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Report No. HCT-SR-2105-FC003

EX30V4- SN-3797

November 25, 2020

Conversion Factor Assessment

T= 835 MHz, WGLS R9 (H_comyF) f= 1900 MH2 WGLS R22 (H_comF)

Deviation from Isotropy in Liquid
Error (¢, 9), f =900 MHz

X

10 -08 -08 £4 02 00 0.2 04 0.6 038 1.0

Uncertainty of Spherical Isotropy Assessment: + 2.6% (k=2)
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EX30V4- SN:3797 November 25, 2020
Appendix: Modulation Calibration Parameters
uiD Rev | Communication System Nama Group PAR | Unc®
4B (k=2)
a N — oW 000 | £47% |
10010 CAA | SAR Vaiidation {Square, 100ms, 10ms) Test 1000 | £+86%
10011 | CAB | UMTS-FOD (WCDMA) WCOMA 290 | £96%
(10012 | cAB | IEEE 802.11b WiFi 2.4 GHz (DSSS, 1 Mbps) WILAN 187 | t96%
10013 | cAB | IEEE 802.11g WiFI 24 GHz (OSSS-OFDM, 6 Mbps) WLAN 946 | £96%
10021 | DAC | GSM-FDD (TOMA, GMSK) GSM 939 | +896%
10023 | paC | GPRS-FOD (TOMA, GMSK, TN ) GSM 957 | t96%
10024 | paC | GPRS-FDD (TOMA, GMSK, TN 0-1) GaM 656 | +96%
10025 | pac | EDGE-FDD (TDMA, 8PSK, TN 0] GSM 1262 | +96%
10026 | paC | EDGE-FDD (TDMA, 8PSK, TN 0-1) GSM 955 | +96%
0027 | paC | GPRS-FOD (TOMA, GMSK, TN 0-1-2) GSM 480 | $96% |
10028 | pac | GPRS-FDD (TDMA, GMSK, TH 0-1-2-3) GSM 355 | 96 %
10028 | pAC | EDGE-FDD (TDMA, BPSK, TN 0-1-2) GSM 778 | 296 %
10030 | cap | IEEE B02 15,1 Blustooth {GFSK, DH1J Biuetoath 530 | +96%
10031 | can | IEEE 802 151 Blustooth (GFSK, DH3) Bioetacth 187 | +96 % |
10032 | can | IEEE 802 16,1 Bluatooth (GFSK, OHS) Biustocth 116 | £96%
W33 | cas | IEEE 802.15.1 Bluetooth (P14-DQPSK, DH1) Blustacth 774 | 296%
10034 | cap | IEEE 80215 1 Blualooth (PUA-DQPSK, DH3) Bloetooth 453 | +06%
10035 | cAA | IEEE 802.15.1 Bluatooth (PU4-DOPSK, DHB) ivetoot 383 | +06%
10036 | CAa | IEEE B02.15 1 Bluetooth (B-OPSK, OH1) Biuaiooth 801 | +96%
10037 | caa | IEEE 802,15 1 Blugiooth (8-DPSK, DH3) Biustooth 477 | 166%
10038 | CAA | IEEE B02.15.1 Blustoalh (B-OPSK, DH5) Biueloalh 410 | +90% |
10038 | cag | COMAZ000 (1xRTT, RG1) COMAZDO0 457 | 196%
10042 | cap | 1S54 /15-136 FDD (TDMAFOM, PIié-DAPSK, Halfrate) | AmPs 778 | +06%
10044 | cAn | ISBUEINTIAB53 FOD (FOMA, FM) AMPS 000 | +96%
10048 | CAA | DECT (TOD, TDMAFOM, GFSK, Full Sict, 24) DECT 1380 | +96%
10046 | CAA | DECT (TOD, TOMAFDM, GFSK, Double Sial, 12) DECT 10.79 | 496 %
10056 | CAA | UMTS-TDD (TD-SCDMA, 1,28 Mcps) TD-SCOMA 1101 | 96 %
10058 | pac | EDGE-FOD (TOMA, BPSK, TN 0-1-2-3) 7] 652 | 296 % |
10050 | cas | IEEE BO2 11b WiFI 2.4 GHz (DSSS, 2 Mbps) WLAN 212 | +96%
10060 | cAs | IEEE BOZ 115 WIFI 2.4 GHZ (0SSS, 5.5 Mbps) WLAN 283 | 296%
10061 | cag | IEEE BOZ11b WiFI 2.4 GHz (DSSS, 11 Mbps) WLAN 360 | 296 % |
10062 | CAD | IEEE BO2 11a/m WIFI 5 GHz (OFDM, 6 Mbys) WLAN BB6 | 296 %
10063 | cap | IEEE BOZ 11am WIFI § GHz (OFDM, 9 Mbgs) WLAN 863 | +96%
10064 | CAD | IEEE BOZ 11ah WiFi 5 GHz (OFOM, 12 Mbps) WLAN 909 | +96%
10065 | cap | IEEE 802.11am WIFI 5 GHz (OF DM, 16 Mbps) WLAN 900 | £96%
10066 | CAD | EEE 802.11aih WIFI 5 GHz (OFOM, 24 Mbps) WLAN 938 | $96%
10067 | GAD | IEEE 802.11amh WIFi 5 GRz (OFDM, 36 Mbps) WLAN 1012 | +9.6 %
10068 | cAD | JEEE B02.17ah WiFi 5 GHz (OF DI, 48 Mbps) WLAN 1024 | +96% |
10069 | GAD | IEEE B02.11ah WIFI 5 GHz (OFDM, 53 Mbps) WLAN 1056 | +9.6%
10071 | cAB | IEEE B02.11g WiFi 2.4 GHz [DSSS/OFDM, 9 Mbps) WLAN 983 | +96%
10072 | cag | IEEE B02 11p WiF) 2.4 GHz (DSSS/OFDM, 12 Mbps) WLAN 962 | +96%
10073 | cap | IEEE B02.11g WiFI 2.4 GHZ (DSSSIOFDM, 18 Mbps) WLAN 994 | £96%
10074 | caB | IEEE BOZ 11g WiFl 2.4 GHz (DSSSIOFDM, 24 Mbpa) WLAN 1030 | 206 %
10075 | cag | IEEE BOZ 11g WiF| 2.4 GHz (OSSS/OFDM, 36 Mbps) WLAN 10.77 | 96 % |
10076 | cas | IEEE BOZ11g WIFI 2.4 GHz (DSSS/OF DM, 48 Mbps) WLAN 1094 | 96 %
10077 | CAB | IEEE 802 11 WiFl 2.4 GHz (DSSS/OFDM, 54 Mbps) WLAN 1100 | £06%
10081 | cAB | COMAZ000 (13717, RG3) COMAZ000 397 | £06%
10082 | cAB | I5-54/1S-136 FOO (TOMAFOM, Pi4-DGPSK, Fulree) AMFS 477 | £06%
10080 | paC | GPRSF00 (TOMA. GMSK, TN (-4 GSM 656 | £96%
(10057 | CAC | UMTS-F00 (HSDPA) WCOMA 308 | £96%
(10088 | pac | UMTSF00 (HSUPA. Subtest 2) WCOMA 368 | $96%
Cerlificate No: EX3-3797_Nov20 Page 10 of 22
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30088 | cAC | EDGE-FOD (TDMA, BPSK, TN 04) GEM 955 | +96%
10100 | cac | LTE-FDD (SC-FDMA, 100% RB, 20 MHz, GPSK) LTE-FOD 567 | +96% |
10107 | caB | LTE-FDD (SC-FDMA, 100% RS, 20 MHz. 16-QGAM) LTE-FDD 642 | +96%
10102 | cag | LTE.FDD (SC-FDMA, 100% RE, 20 MHz. 64-OAM) LTE-FOD 6.60 | +96%
10103 | pac | LTE-TDD (SC-FDMA, 100% RB, 20 MHz, OPSK) LTE-TOD 929 | +96%
10108 [ CAe | LTE-TDO (SCFOMA, 100% RB, 20 MHz, 16-QAM] LTETDD 097 | £96%
10105 |'cae | LTE-TDO (SC-FOMA, 100% RB, 20 MHz, B4-GAM) LTE-TOD 1001 | 296% |
10108 | cag | LTEFDO (SC-FOMA, 100% RB, 10 MHz, GPSK) LTE-FOO 580 | =96%
10108 | CAG | LIE-FOD (SC-FOMA. 100% RB. 10 MHz, 16-GAM) LTEFD0 643 | £96%
10110 | cag | LIE-FOD (SC-FOMA, 100% RB, 5 Mz, GPSK) LTEFDO 575 | +06%
10111 | CAG | LTE-FOD (SC-FOMA, 100% RB, 5 Mz, 16-GAM) LTEFDO 644 | +06%
10192 | CAG | LTE-FOD (SC-FOMA, 100% R, 10 MHz, 64-QAM) UTE-FOD 659 | +96%
10113 | CAG | LYE-FOD (SC-FDMA, 100% RB, § MHz. 64-QAM) LTE-FDD 662 | £+96%
10114 | caG | IEEE B02.11n (HT Greanfield, 13.5 Mbps, BPSK) WLAN B0 | £06%
10715 | CAG | IEEE B02.17n (HT Groanssid, 61 Mbps, 16-QAM) WLAN 846 | +96%
10116 | cAG | FEEE B02.11n (HT Groenheld, 135 Mbps, 63-GAM) WLAN 815 | +96%
10117 | caG | IEEE B02.11n (HT Mixad, 13.5 Mbps, BPSK) WLAN 807 | +96%
10118 | cAp | JEEE B02.11n (HT Mixed, B1 Mbps, 16-0AM) WLAN 659 | 196%
10118 | cAD | IEEE BA2.11n (HT Mixad, 135 Mbps, 64-0AM) WLAN B13 | £96%
10340 | CaAD | LTE-FDD (SC-FDMA, 100% RB, 15 MHz 16-OAM) LTE-FOD 649 | 296 %
10141 | CAD | LTE-FDD (SC-FDMA, 100% RE, 15 MHz, B3-OAM) LTE-FDD 653 | 296 %
10142 | CAD | LTE-FDD (SC-FDMA, 100% RB, 3 MHz, OPSK) LTE-FOD 573 | +96%
10143 | cap | LTETDOD (SC-FOMA, 100% RB, 3 MHz, 16-GAM) LTEFDD 635 | +96%
10144 | cCAC | LTEFDO (SC-FOMA, 100% RB, 5 MHz, 63-QAM) LTEF00 665 | +968%
10185 | Cac | LTETDO (SC-FOMA. 100% B, 1.4 Mz, GPSK) LTE+DO 576 | +9.6%
10146 | CAC | LTEFDD (SC-FOMA, 100% RB, 1.4 MHz, 16-GAM] LTEF00 641 | £96%
10147 | GAC | LTE-FDO (SC-FOMA. 100% f ja' 14 MHz, G4-GAM) LTEFDO 672 | £+96%
10148 | CAE | LTE-FDD (SC-FOMA. 50% RB, 20 Mz, 16-QAM] LTEFDD 642 | +98%
10150 | GAE | LTE-FDD (SC-FOMA, 50% RB, 20 Mz, 63-GAM) LTEFDD 660 | £+06%
10151 | CAE | LTE-TDD (SC-FOMA, 50% RE, 20 MHz, GPSK) LTET00 928 | 106%
10152 | CAE | LTE-TDD (SC-FDMA, 50% RB, 20 MHz, 16-GAM) CTE-T0D 352 | £t90%
10153 | CAE | LTE-TDD (SC-FDMA, 50% RB, 20 MHz, G4-GAM) LTE-T0D 1005 | +96%
10754 | caF | CTE-FDD (SC-FDMA, 50% RB. 10 MHz, GPSK) LTE-FDD 575 | 96 %
10155 | cAF | LTE-FDD (SC-FOMA, 50% RB, 10 MHz, 16-0AM) LTE-FOD 643 | 96 % |
10156 | caF | LTE-FDD (SC-FDMA, 50% RB. 5 MHz, QPSK) LTE-FOD 579 | £98%
10157 | CAE | LTE-FDD (SC-FDMA, 50% RB, 5 MHZ, 16-GAM) LTE-FOD 649 | £96% |
10158 | GAE | LTE-FDD (SC-FDMA, 60% RB, 10 MHz, 64-QAM) LTE-FDD 662 | +96%
10155 | caG | LTE-FDD (SC-FDMA, 50% RB, 5 MHZ. 64-0AM) LTE-FOD 656 | +96%
10160 | GAG | LTE-FDD (SC-FDMA, 50% R, 15 MHz, OPSK) LTE-FDD 582 | 296 % |
10161 | caG | LTE-FDD (SC-FOMA, 50% RB, 16 MHz, 16-GAM) (Te-FDD 643 | 296 % |
10162 | caG | LTE-FDO (SC-FDMA, 50% RB, 15 MHz, 64-QAM) LTE-FOD 6568 | 296 % |
10166 | caG | LTEFDD (SC-FOMA, 50% RB, 1.4 MHz, QPSK) LTE-FDD 546 | 296 %
10167 | caG | LTEFDO (SCFOMA, 50% RB, 1.4 MHz, 16-QAM) LTE+DO 621 | 296 %
10168 | CaG | LTEFDO (SC-FOMA, 50% RS, 1.4 MHz, 64-QAM) LTE+00 679 | 96 %
10168 | cag | LTEFDO (SC-FOMA. 1 RS, 20 MHz, QPSK) LTE+FDO 573 | +9.6%
10170 | CAG | LTE-FDD (SC-FOMA, 1 RS, 20 MHz, 16-GAM) LTEFDD 652 | £56%
10171 | CAE | LTE-FDD (SC-FDMA, 1 RB, 20 MHz, 6-GAM) LTEFDD 649 | +96%
10172 | CAE | LTE-TOD (SC-FOMA, 1 RB, 20 MHZ. OPSK) LET0D 921 | +96%
10173 | CAE | LTE-TDD (SC-FDMA, 1 B, 20 MHZ. 16-CAM] LTE-T0D 943 | +96%
10178 | cAF | LTE-TDD (SC-FDMA, 1 RB, 20 MHZ 64-0AM) (770D 1025 | 296 % |
10175 | CAF | LTE-FDD (SC-FDMA, 1 RB, 10 MHz, OPSK) LTE-FDD 572 | 96 %
10176 | CAF | LTE-FDD (SC-FDMA, 1 RB., 10 MHz, 15-QAM) LTE-FOD 652 | 296 %
10177 | CAE | LTE-FDD (SC-FOMA, 1 RB. § MHz, QPSK) LTE-FOD 573 | 296 %
10178 | CAE | LTE-FDD (SC-FOMA, 1 RE. 5 MHz. 16-GAM) LTE-FDD 652 | =96%
10178 | pAE | LTE-FDOD (SC-FOMA, 1 RB, 10 MHz, E4-GAM) LTEFDD 650 | 296%
10180 | CAG | LTE-FDD [SC-FDMA, 1 RB, 5 MHz. 64-QAM) LTE-FDO 650 | =06%
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10781 | cAG | LTE-FDD (SC-FDMA, | RB, 15 MHz, OPSK) LTE-FOD 572 [ 186%
10182 | cAG | LTE-FDD (SC-FDMA, | RB, 15 MHz. 16-GAM) LTE-FOD 650 | 296 %
10183 | CAG | LTE-FDD (SC-FDMA, | RB, 15 MHz 64-QAM] LTE-FDD 650 | £96%
10184 CAG | LTE-FDD (SC-FDMA, 1 RB, 3 MHz, OPSK) LTE-FDD 573 296%
10185 | Gal | LTE-FDD (SC-FDMA, | RB. 3 MHZ, 16-0AM) LTE-FDD 651 | 296 % |
10186 | CAG | LTE-FDD (SC-FDMA, 1 RB, 3 MHz, 64-QAM) LTEFDD 650 | 296 % |
10187 | CAG | LTEFDOD (SC-FOMA, | RB, 1.4 MHz, OPSK) LTE-FDD 573 | 9.6 %
101688 | CAG | LTE-FDO (SC-FOMA, 1 RB, 1.4 MHz, 16-GAM) LTE-FDD 652 | 296 % |

10188 | cae | LTE-FDO (SCFOMA, 1 RB, 1.4 MHz, 64-0AM) LTEFDD 650 | £96%

10183 | GAE | EEE 802 11n (HY Graenfieid, 6.5 Mbps, BPSK) WLAN B09 | +96%
10184 | aap | JEEE 802 11n (HT Greenfieid, 30 Mops, 16-GAM) WLAN B2 | £96 % |

10185 | CAE | IEEE 802.11n (HT Greenfieid, 65 Mops, 64-GAM) WLAN B21 | £96%
10188 | CAE | IEEE 802.11n (HT Mixed, 6,5 Mbps, BPSK) VILAN B10 | +06%

10197 | AAE | IEEE B02.11n (HT Mixed, 38 Mbps, 16-QAM) WLAN B13 | :96%

10188 | CAF | IEEE 802.11n (HT Mixed, 65 Mbps, 64-GAM) WLAN 827 | £+96%

10219 | cAF | IEEE 802.11n (HT Mixed, 7,2 hibps, BPSK) VILAN B03 | £96%
10220 AAF IEEE 802.11n (HT Mixed, 23.3 Mbps. 16-QAM) WLAN 8.13 +96%
10221 | CAC | JEEE 802.11n (HT Mixed, 72.2 Mbps, BA-GAM] WLAN B27 | £+96%

10222 | CAC | IEEE 802.11n (HT Mixed, 15 Mbps, BPSK) WLAN 806 | +96%
10223 | CAD | IEEE 802.11n (HT Mixed, 90 Mbps, 16-GAM) WLAN 848 | +96%

10228 | cAD | IEEE 802.11n (HT Mixed, 150 Mbgs, 64-QAM) WLAN 808 | £96%
10225 | CAD (HSPA+) WCDMA 587 | +95%

10226 | CAD | LTE-TOD (SC-FDMA, 1 BB, 1.4 MHz, 16-GAM) LTE-TDD 349 | £66%
10227 | GAD | LTE-TDD (SC-FDMA, 1 RB, 14 MHz, 54-GAM) LTE-TDD 026 | +96%

10228 | cAD | LTE-TDD (SC-FDMA, 1 RB, 1.4 MHz, GPSK) LTE-TDD 922 | £56%
10229 OAC | LTE-TDD (SC-FDMA, 1 RE, 3 MHz, 16-QAM) LTE-TOD 948 +96%
10730 | CAC | LTE-TDD (SC-FDMA, 1 RB, 3 MHz, 64-QAM) LTE-TDD 1025 | 96 %
10231 | cAC | LTE-TDD (SC-FOMA, 1 RB, 3 MHz, QPSK) LTETDD 919 | +96%
10232 | cAD | LTE-TDD (SC-FDMA, 1 RE, 6 Mz, 16-GAM) LTE-TDD 948 | :96%
10233 | cAD | LTE-TDD (SC-FOMA, 1 RB, 5 1AMz, 64-QAM) LTETDD 1025 | +96%
10238 | cAD | LTE-TDD (SC-FDMA, 1 RE. 5 MHz, GPSK) LTE-TDD 921 | +96%
10235 | CAD | LTE-TDD [SC-FDMA, 1 RB. 10 MHz, 16-GAM) LTETDD 048 | +96 %
10238 | GaD | LTE-TDD (SC-FDMA, 1 RE. 10 MHz, B4-QAM) LTE-TDD 1025 | 296 %
10237 | cap | LTE-TOD | 1RB. 10 MHz, QPSK) LTE-TDO 821 | £9.6 %
10238 CAS LTE-TDD (SC-FDMA, 1 RB, 15 MHz, 16.QAM) LTE-TDO 048 296%
10238 | GAB | LTE-TDO (SCFOMA, 1 RB, 15 MHz, G4-QAM) LTE-TDO 1025 | 96 %
10240 | cag | LTE-TOD (SC-FOMA, 1 RB, 15 MHz, QPSK) LTE-TO0 821 | x06%
10241 | CAB | LTE-TOD (SCFOMA. 50% 1B, 1.4 MHz, 16-QAM) LTE-TOO 0982 | £96 %
10242 | cap | LTE-TOD (SC-FOMA, 50% RB, 1.4 MHz, 64-QAM) LTE-TOO 986 | +98%
10243 | cAD | LTE-TOD (SC-FOMA. 50% RS, 1.4 MHz, QPSK) LTE-TDO 946 | £86%
10248 | cAD | LTE-TOD (SC-FOMA, 50% RS, 3 MHz, 16-QAM) LTE-T00 1006 | +9.6%
10245 | GAG | LIE-TDD (SC-FOMA, 50% RB, 3 MHz, 54-0AM) LTE-T00 10.06 | +5.6% |
10246 | CAG | LTE-TOD (SC-FOMA, 50% RB, 3 MHz, QPSK) LTE-TOR 930 | £9.6%
10247 | CAG | LTE-TOD (SC-FOMA, 50% RB, § MHz, 16-QAM) LTETDD 981 | £9.6%
10248 | CAG | LTE-TDD (SC-FOMA, 50% RB, 5 MHz, 64-GAM) LTE-TDD 10.08 | +96%
10249 | caG | LTE-TDD (SC-FOMA, 50% RB, & MHz, GPSK) LTE-TOD 923 | +96%
10250 | CAG | LTE-TDD (SC-FOMA, 50% BB, 10 MHz, 16-GAM) LTE-TDD 981 | +80%
10251 | CAF | LTE-TDD (SC-FDMA, 50% RB, 10 MHz, 64-GAM) LTE-T0D 1017 | +96%
10252 | CAF | LYE-TDD (SC-FDMA, 50% RB, 10 MHz, GPSK) LCTE-TDD 924 | £96%
10253 | caAF | LTE-TDD (SC-FDMA, 50% RB, 15 MHz, 16-GAM) LTE-T0D 990 | 296 % |

(10254 | cap | LTE-TDD (SC-FOMA, 50% RB, 15 MHz, 64-0AM) LTE-TDD 1014 | 296 %

10255 | cAB | LTE-TDD (SC-FOMA, 50% RB. 15 MHz, QPSK) LTE-TDD 920 | 296%
10256 | cAB | LTE-TDD (SC-FOMA, 100% R8, 1.4 Mz, 15-QAM) LTE-TDD 096 | 296 %

10257 | cAD | LTE-TDD (SC-FOMA, 100% RB, 1.4 MHz, 54-QAM) LTETDD 1008 | 296 %

10258 | cAD | LTE-TDD (SC-FDMA, 100% RB, 1.4 Wiz, GPSK) LTE-TOD 934 | 296 %

10258 | CAD | LTE-TDD (SC-FOMA, 100% RB, 3 MHz, 16-QAM) TE-TDD 908 | 208%
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(10360 | caG | LTE-TDD [SC-FOMA, 100% RB, 3 MHz, 64-GAM) LTE-TDD 997 | :96%
10261 | cag | LTE-TDD (SCFOMA, 100% RB, 3 MHz, QPSK) LTE-TDD 924 | 296%
10262 | AG | LTE-TD0 (SCFOMA, 100% RB, 5 MHz, 16-GAM) LTE-TOD 983 | z96%
10263 CAG | LTE-TDD (SC-FOMA, 100% RE, 5 MKz, B4-CAM) LTE-TDO 10.16 296 %
10284 | cAG | LTE-TDD (SC-FOMA. 100% RB, 5 MHz, GPSK) LTET0D 923 | z068%
10265 | CAG | LTE-TDD (SC-FDMA. 100% RB, 10 MHz, 16-0AM) LTE-TDO 692 | =08 %
10266 | CAF | LTE-TDD (GG-FDMA, 100% RB, 10 MHz, 64-QAN) LTE-TOD 1007 | +56%
10267 | CAF | LTE-TDD (SC-FDMA, 100% RB, 10 MHz, QPSK) LTET0D 930 | +96%
10268 | caF | LTE-TDD (SC-FDMA, 100% RS, 15 MRz 16-0AM) LTE-TOD 1006 | +96 %
10260 | cAB | LTE-TDD (SC-FDMA, 100% RB, 15 MHZ 63-0AM) LTETDD 1013 | 296 % |
10270 | cag | LTE-TDD (SG-FDMA, 100% RB, 15 Mz, GPSK] LTE-TDD 058 | 2496 %
10274 | cAB | UMTS-FDD (HSUPA, Sublest 5, 3GPP Re.10) WCDMA 487 | 296%
10275 | cAD | UMTS-FDD [HSUPA, Sublest 5, 3GPP Re8.4) WCDMA 396 | 296 %
10277 | cAD | PHS (QPSK) PHE 1181 | +96%
10278 | cAD {OPSK, BW BB4WHZ Rolloff 0.5) PHS 1181 | £96%
10279 | cAG | PHS (OPSK, BW BBAMIHZ. Roliof 0,38) PHS 1218 | +86%
(70280 | cac | COMARDGD, RC1, 8055, Full Rate COMA2000 301 | +96%
102817 | cAG | COMA2000, RCA, SO%5, Full Rate COMAZ000 346 | £96%
10232 | cAG | COMA200D, RC3. 5032, Full Rate COMAZ000 339 | 296% |
10293 | caG | COMAZ2000, RC3, SO3, Full Rate COMAZ000 350 | $96%
10295 | caG | COMA2000, RC1, 503, 1/6ih Rate 25, CDMAZOGD 1249 | 296% |
10297 | car | LTEFDD (SC-TDMA, 50% RB, 20 MHZ, GPSK) LTE-FDD 581 | 296% |
(10288 | cAF | LTE-FDO (SC-FOMA, 50% RB, 3 MHz, GPSK) LTEFDD 572 | 206 %
10295 | cap | LTE-F00 (SC-FOMA, 50% RS, 3 MHz, 16-GAM) LTEF0O 639 | +96%
10800 | cAC | LTEDD (SC-FOMA, 50% RS, 3 MHz, B4-GAM) LTEF00 660 | +96%
10001 | cac | IEEE 802.16e WIMAX (20.18, 5ms, 10MHz, QPSK, PUSC) WIMAX 1203 | +96%
10302 | cag | IEEE 802160 WINMAX (28.18, 5ms, T0MHz, GPSK. PUSC. ICTRL) | WIMAX 1257 | +96%
| 10303 | cAB | IEEE 802.160 WIMAX (3115, S, T0MHz, G4GAN, PUSC) WIMAX 1252 | +96%
10304 | can | IEEE B02.160 VIMAX (29.16. Sers, T0MHz, 64QAM, PUSG) WitAX 11686 | +96%
10305 | can | IEEE BO2.160 WIMAX (31:15. 10ms, 10MHz, 640AM, PUSC) TWIMAX 1524 | +96%
10306 | cap | EEE BOZ 166 WIMAK (29.18, 10ms, TOMHz, SAGAM, PUSC) WINAX 1467 | 06 %
10307 | aap | IEEE 802,168 WIMAX (29:18, 10ma, 10MHz, GPSK, PUSC) WIMAX 1449 | +06 %
10308 | AAR | IEEE BOZ 168 WIIAAX (29:18, 10me. 10MHz, T60AM, PUSC) WIMAK 14.46 | 96 %
10309 | Aag | IEEE 802,166 WIMAX (26-78, 10ms, J0MIz, TEGAM AMC 23] WIMAX 1458 | +96% |
10310 AAB IEEE 802.16e WIMAX {2518, 10ms, 10MHz, GPSK. AMGC 2x3 WiMAX 14.57 +96%
90311 | AaB | LTE-FDD (SC-FOMA, 100% RB, 15 Mz, OPBK] LTE-FOD 606 | +96%
10313 | aaD | IDEN13 TDEN 1051 | 96 % |
10314 | aap | IDEN 1.6 IDEN 1348 | 296%
10315 | aAD | IEEE 802 11b WiFi 2.4 GHz (D884, 1 Wops, B8pc 05) WLAN 171 | £96%
10316 | aaD | IEEE 802.11g WiFi 2.4 GHz (ERP-OFDM, & Mbps, Si6pC oc) WLAN 836 | +96%
10517 | aaA | IEEE 802118 WiFi 6 GHz (OFOM, & Mbps, 98pc d0) WLAN 836 | +86%
10352 | AAA | Pifss Wavetorm (200Fiz, 10%) Genenc 1000 | £9.6%
(10353 | AaA | Pulse Wavelorm (200Hz, 20%) Goneric 699 | £96%
10354 AAA Pulsa Wevefarm {200z, 40%) Generic 3.98 496%
(10355 | AaA | Pulse Waveform (200Mz, 60%) Ganeric 222 | 296%
10356 | AAA | Pulse Wavelomn (2001, 80%) Genari 097 | 296%
10387 | aas | OPSK Wavetorm, 1 Mz Genaric 510 | 296%
10388 | ana | OPSK Wavaform, 10 MHz Genenc 522 | £96%
10395 | AAA | B3-QAM Wavetorm, 100 Kz Goneric 627 | +08%
10355 | ans | B4-QAM Wavedorm, 30 MHz Generc 627 | +96%
10400 | aap | IEEE 802.11ac WiFi (20MHz, G4-GAM, B3pc o0 WLAN 837 | +96%
10401 [ Ana | IEEE 802.11ac WiFi (40Mz, 64-QAM, S8pe do) WLAN 860 | $96%
10402 | Ana | IEEE 802.118c Wikl (30MHz. 64-OAM. S8pc 4c) WLAN 853 | 496 %
10403 | AAB | COMAZ000 {1xEV-DO, Rav, 0) CDMAZ000 376 | 296 %
10404 | AAB | CDMAZO0D { 1xEV-DO, Rev, A) COMAZ000 377 | 296 % |
10406 | aAAD | CDMAZ000, RC3, SOA2. SCHD, Fuil Rate COMAZO00 522 | 296 %
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10410 | Aap [ LTE-TDD (SC-FOMA, 1 RB, 10 MHz, OPSK, UL Sub=2,34,7,8.9) | LTETDO 782 | t96%
10414 | AAA | WLAN CCOF, 64-QAM, 40MHz Genenc B54 | +06%
10415 | AaA | IEEE 802.11b WiFi 2.4 GHz [DSSS, 1 Mbps, 85pc do) WLAN 154 | +06%
10416 | AaA | FEEE B02.11g WiFi 2.4 GHz (ERP-OFDM, 6 Mbps, 99pc 00) WLAN 823 | £96%
0417 [ AAA | IEEE 802.11alh Wil 5 GHz (OFDM, 6 Mbps, 99pc d¢) WLAN 823 | +96%
10418 | Aan | FEEE B02.11g WiFi 2.4 GHz (DSSS-OFDM, 6 Mbps, 90pc, Longl | WLAN 814 | x96%
10415 | 'aaa | [EEE 802.11g WiF| 2.4 GHz [DSSS-OFDM, 6 Mops, 98pc, Shon) | WLAN 810 | 296%
10422 | aap | JEEE B02.11n (HT Greenfie, 7.2 Mbps, BESK) WLAN B32 | z96%
10423 | apa | TEEE 802 11n (HT Greenfioi, 3.3 Mops, 16-CAM) WILAN 847 | 296%
10424 | pAE | IEEE 802 11n (HT Greenfiex, 72.2 Mbps, 64-QAM) WLAN B40 | z96%
10425 | AAE | IEEE B0Z 11n (HT Greenfieid, 15 Mbps, BPSK) WLAN B4l | 296 %
10426 | aAE | IEEE 802110 (HT Greenfieid, 90 Mops, 16-GAM) WLAN B4A5 | 298%
10427 AAB | IEEE 802.11n (HT Greenfisld, 150 Mbps, §4-QAM) WLAN B4 £06%
10430 AAB LTE-FDO (OFDMA, 5 MHz, E-TM A 1) LTEFDO 828 +96%
10431 | aac | LTE-FOD (OFOMA, 10 MHz, ETM 3.1) LTEFOD 838 | +06%
1 AAS | LTE-FOD (OFDMA, 15 MHz, E-TM 3.1) LTE-FOD 834 | $096%
10433 | AAC | LTE-FDD (OFDMA. 20 MHz, E-TM 3.1) LTE-FOD 834 | t06%
10435 | AAG | W-CDMA (BS Test Model 1, 64 DPCH) WCOMA 860 | £06%
10435 | AAA | LTE-TOD (SC-FDMA, 1 RE, 20 Mz GPSK, UL Sub) LTE-TOD 782 | t96%
10447 | aap | LTE-FDD (OFOMA. 5 MHz, E-TM 3.1, Glipping 44%) LTE-FOD 756 | +96%
10448 | AAA | LTE-FDD (OFDMA, 10 MHz, E-TM 3.1, Clippin 44%) LTE-FOD 753 | £96%
10448 | AAC | LTE-FDD (OFDMA, 15 MHz, E-TM 3.1, Giping 44%) LTE-FOD 751 | 296%
10450 | AaA | LTE-FDD (OFDMA, 20 MHz, E-TM 3.1, Clipping 44%] LTE-FOD 748 | 296%
10451 | AAn | W-CDMA (BS Test Model 1, 64 DPGH, Glipping 44%) WCOMA 759 | 296%
10453 | AAC | Valdation (Square, 10ms, 1ms) Test 1000 | 296%
10856 | AAC | FEEE B02.118C WiFi {160MME. G3-CAM, S0pc 02} WUAN B63 | 296%
10457 | AAC | UMTS-FDD (DC-HSDPA) WCOMA 662 | 96 %
10458 | AAC | CDMAZ000 (1xEV-DO, Rav. B, 2 camiers) COMAZ000 655 | z96%
10458 | aac | CDMA2000 {1xEV-DO, Rav, B, 3 camiers) COMAZ000 825 | z96%
10460 AAC UMTS-FDD (WCDMA, AMR) WCDMA 239 298%
10461 | pAC | LTE-TDD (SCTOMA, 1 RB, 1.4 MHz, QPSK. UL Sub) LTE-TOD 782 | 296%
10262 | AAC | LTE-TDO (SCFOMA, 1 RB, 1.4 MHz, 16-QAM, UL Subj LTE-TOD B30 | z98%
10463 | apD | LTE-TDO (SCFOMA, 1 RE, 1.4 MHz, 64-QAM, UL Sub) LTE-TOD B656 | :06%
10462 | app | LTE-TOO (SC-FOMA, 1 RB, 3 MHz, QPSK. UL S10) LTE-TDD 782 | 96%
10465 | AaC | LTE-TDO (SC-FOMA. 1 RB, 3 MHz, 16-QAM, UL Subj LTE-TOD 832 | £t96%
10466 | ApC | LTE-TDO (SC-FOMA. 1 RS, 3 MHz, 64-QAM, UL Sub) LTE-TDD B57 | £06%
10467 | apa | LTE-TDD (SC-FOMA. 1 RB, § MHz, QPSK, UL Sub) LTE-TOD 782 | £956%
10468 | AAF | LTE-TDD (SC-FOMA, 1 RB, 5 MHz, 16-QAM, UL Sub) LTE-TDD 832 | 206%
10488 | AAD | LTE-TDD (SC-FDMA. 1 RB, 5 MHz, 64-QAM, UL Sub) LTE-TDD 858 | +96%
10470 | AAD | LTE-TOD (SC-FOMA, 1 BB, 10 MHz. OPSK, UL Sub) LTETOD 782 | t96%
10471 | AaC | LTE-TOD (SC-FDMA, 1 RB, 10 MHz, 16-QAM, UL Sty LTETOD 832 | +90%
10472 | AaC | LTE-TDD (SC-FOMA, 1 RB, 10 MHz, 64-QAM, UL Sub) LTE-TOD 857 | +96%
10473 | AAA | LTE-TDD (SC-FDMA, 1 RE, 15 MHz. GPSK, UL Su) LTE-TDD 782 | t96%
10474 | Aac | LTE-TDD (SC-FDMA, 1 RB, 15 MMz, 16-QAM, UL Sub) LTE-TDD 832 | 4+96% |
10475 | AaD | LTE-TDD (SC-FDMA, 1 RB, 15 MHz, B4-0AM, UL Sub) LTE-TDD B57 | +98%
10477 | AAC | LTE-TDD (SC-FOMA, 1 RE, 20 MHz, 16-QAM, UL Sub) LTE-TOD 832 | +98%
10478 | AAC | LTE-TDD (SC-FDMA, 1 REB. 20 MHz, 64-QAM, UL Sub) LTE-TDD B57T | +96%
10478 | AAC | LTE-TDD (SC-FDMA, 50% RB, 1.4 MHz. QPSK. UL Sub) LTE-TDD 774 | 96 %
10480 | Ana | LTE-TDD (SC-FDMA, 50% RB, 1.4 MHz, 16-0AM, UL Sub) LTE-TDD B18 | £96%
10481 | aAA | LTE-TDD (SC-FDMA, 50% RB, 1.4 MHz, 64-QAM, UL Sub) LTE-TDD B45 | 96 % |
10482 | AAA | LTE-TDD (SC-FDMA, 50% R, 3 MHz, QPSK. UL 5ub) LTE-TDD 771 | 296 %
10483 | paa | LTE-TOD (SCFOMA, 50% RB, 3 MHz. 16-QAM, Sud) LTETDD 830 | +96%
10482 | ppg | LTE-TOD (SCFDMA, 50% R8, 3 MHz, 64-QAM, UL Sub} LTE-TOO BAT | +98%
10485 | aaB | LTE-TDD (SC-FOMA. 50% RB, 5 MHz, QPSK, UL Sub) LTE-TOO 758 | £66%
10488 | AAR | LTE-TOD (SC-FOMA. 50% RB, 5 MHz, 16-QAM, UL Sub) LTE-T00 838 | +96%
(10487 | AAC | LTE-TOD (SC-FDMA. S0% RB, 5 MHz, 64-QAM, UL Sub) LTE-T0D 860 | +56%
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10488 [ AAC | LTE-TDD (SC-FDMA, 50% RB, 10 MHE, QPSK, UL S00) LTE-TDD 770 | +96%
10489 | aac | LTE-TDD (SC-FOMA, 50% RB, 10 MHz, 16-0AM, UL Sub)j LTE-TDD 831 | +96%
10480 | aaF | LTE-TDD (SC-FOMA, 50% RB, 10 Mz, B3-GAM, UL Sub) LTE-TDD B54 | +96%
10491 | paF | LTE-TDO (SC-FDMA, 60% RS, 15 MHz, QPSK, UL Sub) LTE-TDD 774 | £96 %
10452 | aaF | LTE-TDO (SC-FOMA, 50% RB, 15 MHz, 16-GAM, UL Sub) LTE-TDD B41 | z96%

10485 | AaF | LTE-TOD (SC-FDMA 50% RB, 15 MHz. 64-0AM. UL Sab) T LTET00 855 | =06 %

0488 | Aar | LTE-TDD (SC-FOMA. 50% A8, 20 Wiz, OPSK. UL 5ab) LTE-TOD 774 | £06%

| 10485 [ AaF | LTE-TDD (SC-FDMA, 50% RB, 20 MHz, 16-GAM, UL SuB) LTE-TOD 837 | +t06%

(70496 | AAE | LTE-TDD (SC-FOMA, 50% B, 20 MFiz, GA-GAM, UL Sub) LTE-TDD 854 | +96%

(10497 | AAE | LTE-TDD (SC-FDMA, 100% B, 1.4 MHz, QPSK, UL Sub) LTE-TOD 767 | t96%

10498 [ AAE | LTE-TDD (SC-FOMA, 100% RS, 1.4 MHz, 16-0AM, UL Sub] LTE-TDD 840 | +96%

70499 | AAC | LTE-TDD (SC-FOMA, 100% RB, 1.4 MHz, 64-GAM, UL Sub) (7e-70D 868 | 96 %

10500 | AAF | LTE-TDD (SC-FOMA, 100% RB, 3 Mz, GPSK, UL Sub) LTE-TDD 767 | 296%

(10501 | AAF | LTE-TOD (SC-FOMA, 100% RB, 3 MHz, 16-GAM, UL Sub) LTETOD B44 | z06%
10502 | aag | LTE-TDO (SC-FOMA, 100% RB, 3 M-z, 64-OAM., UL Sub) LTET00 852 | =06 %
10503 | aag | LTE-TOD (SC-FOMA. 100% RB, § MHz. GPSK, UL Sub) LTE-T00 772 | t098%
10504 | Aag | LTE-TOD (SC-FOMA, 100% RB, 5 MHz, 16-OAM, UL Sub) UE-TOD 831 | +96%
10505 |"Aac | LTE-TDD (SC-FDMA, 100% RB, 5 Mz, 64-QAM, UL Sub) LIE-TOD 854 | t96%
10506 | AAC | LTE-TDD (SC-FDMA, 100% RS, 10 MHz, GPSK, UL Sub) LTE-TDD 774 | $96%
10507 | aaC | LTE-TDD (SC-FDMA, 100% RS, 10 MHZ, 16-GAM. UL Sub) LTE-TDD 836 | +96 %
10508 | AAF | LTE-TDD (SC-FDMA, 100% RB, 10 MHz, 64-OAM, UL 5ub) LTE-TDD 855 | +96%
1 AAF | LTETDD (SC-FDMA, 100% RB, 15 MHz, QPSK. UL Sub) LTE-TOD 799 | =96 %
10510 | paF | LTE-TOO (SCFOMA, 100% RE, 15 MHZ 16-QAM, UL Sub) LTETDD B49 | z06%
10511 | aaF | LTESTOO | A.100% RB. 15 MHZ, 64-QAM, UL Sub) LTE-T00 857 | =06 %
10512 | AaF | LTE-TDO (SC-FOMA, 100% RB, 20 MHz, QPSK, UL Sub) LTE-TOO 774 | 06 %
10513 | AaF | LTE-TDD (SC-FOMA. 100% RB, 20 MHz, 16-GAM, UL Sub) LTE-TDD 847 | 206%
10514 AAE LTE-TDOD (SC-FOMA, 100% RB, 20 MH2, 64-QAM, UL Sub) LTE-TDD 845 +56%
10516 | AAg | IEEE 802.11b WiFi 2.4 GHZ (DSSS, 2 Mbpe, 9p¢ de) WLAN 158 | +96%
10616 | AAE | IEEE 802.11D WiFi 2.4 GHz (DSSS, 5.5 Mbps, 99 dc) WLAN 157 | £96%
10617 AAF IEEE 802,11b WiFi 2.4 GHz (DSSS, 11 Mbpe, B88pc oc) WLAN 1.58 296%
10518 | AAF | [EEE 802,11a&/h WiFi 5 Griz (OF DM, § Mops, S9pc oc) WLAN 823 | :96%
10519 | aaF | IEEE 802 118/ WiFi 5 GHz (OFDM. 12 Mbps, 88pc dc) WLAN 839 | 296%
10520 | "aap | IEEE BGZ.11am Wiri 5 GFiz (OFDM, 18 hibps, 98pc dc) WLAN 812 | *96%
10521 | aaB | IEEE 802.11am WIFi 5 GHz (OFOM, 24 Mbps, 98pc dc) WLAN 797 | 296%
10522 | aag | IEEE BOZ 11am WIFi 5 GHz (OFDM, 36 Mbps, 98¢ do) WLAN 845 | =96%
10523 | AaC | IEEE 802 11ai WIFi 5 GHz (OFDM, 48 Mbgs, 98pc o) WLAN BO8 | £96%
10524 | aac | IEEE 807 11am Wiri 5 GHz (OFDM, 54 Mops, G8pc de) WLAN 827 | +06%
10525 | AAC | IEEE 802.11ac WiFi (20MHz. MCS0, 89pc 60) WLAN 836 | £96%
10526 | AAF | IEEE 802.11ac WiF) (20MHz, MCS1, 99pc do) WLAN 842 | +96%

10527 | AAF | TEEE 802.11ac WIFi {20MHZ, MCS2, 99p¢ 90) WLAN B21 | :96%

I0528 | AAF | IEEE 802 11ac VAiF (20MHZ, MCS3, 989C d¢) WLAN 836 | =96%
10520 | aap | IEEE B02.11ac WiF| (20MHE, MGS2, 99pc dc “WLAN B36 | z96%
10531 [ aaF | IEEE B0Z 11ac WiF) (20MHz, MCS6, 99pc do WLAN B43 | £06%
10632 | aaF | IEEE 802 11ac WIFl (20MHz, MCS7, 99pc 00 WLAN 828 | 96 %
10633 | Aag | IEEE 802 11ac WIF| (20MHz, MCS8, 99p0 oc) WLAN 838 | +06%
10634 | Amg | IEEE B02.17ac WIFI (40MHz, MCSD, 99p o) WLAN 845 | +96%
10535 | AAE | IEEE B02,17ac WiF| (40MHz, 1ACST, G9pe 6¢) WLAN 845 | $+96%
10636 | AAF | IEEE 802.11ac WIFl {40MHZ, MCS2, S8p0 do) B32 | 196%
10537 | AAF | TEEE BOZ.11ac WIFl (40MHZ, MCS3, 59pc dc) WLAN B44 | 196 %

10538 | AAF | IEEE BOZ.11ac WiFl (40MHZ, MCS4, 99pc dc) WLAN BS54 | 298%

10540 | AAA | IEEE BOZ 11ac WIFI (40MHz, MCSB, 98pc da) WLAN 838 | +96%

10541 | AAA | IEEE BO2 T1ac WiFl (A0MHZ, MCS7, 98pc 90 WLAN 546 | +96%
10542 | aaa | IEEE BOZ 11ac WiFi (40MHz, MCS8, 99p¢ o2 VILAN 865 | t06%
10543 | aaC | IEEE B02.17ac WIFI (40MHZ. MCSE, 89pc 0c) WLAN B65 | +9.6%

(10588 | aac | IEEE 802.11ac WIFI (B0MHZ, MCS0, G9pc 03 WUAN 847 | £96%

(10585 | Aac | IEEE 802 11ac WIFI (B0MH2. MCST, G9pc 6o} WLAN 855 | +96%
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10546 | aac | IEEE BOZ 11ac Wiri (B0MMz, MGS2, 98¢ dc) WLAN 835 | 296%
10547 | AAC | IEEE 802 17ac Wi (BOMHz, MCS3, 9Bpc dc) WLAN B49 | t96%
10588 | AAC | IEEE 602 11ac WiFl (B0MHz, MGS4, 98¢ dt) WLAN B37 | :96%
10550 | AAC | IEEE B02.11ac WiFi (S0MHz, MCS6, 98pc o) WLAN 838 | 206 %
10551 | aac | IEEE 802, 17ac WIFI (BOMHz. MCS7, 98p¢ o¢) WLAN B50 | £06%
(10552 | aac | IEEE 802. 11ac Wil (S0MHZ. MCS8, 99pa 62) WLAN 842 | £06%
10853 | AaC | IEEE 802.11ac WIF) (B0MHZ MCSS, 99pc 63) WLAN 845 | £96%
10654 | Aac | TEEE 802.17ac WIFI (160MHz, MCS0, 89p¢ dc) WLAN B48 | £96%
10585 | AAC | IEEE 802.11ac WIFI (160MHz, MCS1, 98pc de) WLAN 847 | +986%
(10556 | AaG | TEEE B02.11ac WIFI (160MHz, MCS2, 99p¢ dc) WLAN 850 | $96%
(0587 | AAC | IEEE 802.11ac WIFI (160MHz, MCS3, 99pc dc) WLAN 852 | +96%
10558 | AAG | IEEE B0Z.11ac WIFI {160MIZ, MCS4, 99p¢ dg) WLAN B61 | £96% |
10580 | AAC | IEEE B02.11ac WiFi (160MHz, MCSE, 99pc do) WLAN 873 | +96%
10561 AAC | IEEE 802 11ac WiFi {180MHz, MCS7, 98pc da) WLAN B56 | +96%
10562 | pAC | IEEE BOZ 11ac VAFI (160MHZ, MCS8, B9ps oc) WLAN 869 | 96%
10563 | aAC | JEEE BO2.11aC Wi (160MHZ MCS9, 89p0 00) WLAN B77 | =96%
10564 | aAC | IEEE BOZ 119 WiFi 2.4 GHz [DSSS-OFOM, 8 Mbps, 89pe 6] WLAN 825 | =96%
10565 | AAC | IEEE BO2.11g WIFi 2.4 GHz (DSSS-OFDM, 12 Mbps, 95 o) WLAN B45 | =96 %
10566 | anC | IEEE 802.11g WiFI 2.4 GHz (DSSS-OFOM, 18 Mbps, 99pc dc) WLAN B13 | =98 %
(10567 | AAC | IEEE 802.11g WIFi 2.4 GHz (OSSS-OFDM, 24 Mbps, 3807 0) WLAN 800 | =08 %
10568 | AaC | IEEE 802.119 WiFi 24 GHz (DSSS-OFDM, 36 Mbps, 98pc ac) WLAN 837 | +96%
10568 | aac | IEEE 802.11g WiFi 2.4 GHz (DSSS-OFDM, 48 Mops, 99p2 53] WLAN 810 | £96%
70570 | AaC | JEEE 802.11g WiFi 24 GHz (DSSS-OFOM, 54 Mbps, 63ps ag) WLAN 830 | £96%
10571 | AAC | IEEE 802.11b Wiri 24 GHz (DSSS, 1 Mbgs, 905¢ dc) WLAN 190 | $06%
10572 | aAc | IEEE 802.11b WiFi 24 GHz (DSSS, 2 Mbps, 90pc d¢) WLAN 158 | +96 %
10573 | AAC | IEEE 802,11D WiFi 2.4 GHz (DSSS, 5.5 Mbps, 90pC dc) WLAN 198 | +96%
10574 | AAC | TEEE 802 11D Vi1 2.4 GHz (DSSS, 11 Mbps, B0pc 66) WLAN 198 | +96%
(10575 | AAC | IEEE B02.11g WiFi 2.4 Griz (DSSS-OFDM, 6 Mbps, 80p¢ 6¢) WLAN 859 | +96%
10576 | AAC | JEEE 802110 Wiri 2.4 GHz [DSSS-OFDM, § Mbps, 80pc d¢) WLAN 860 | +96%
(10577 | AAC | VEEE B02.11g WiFi 2.4 Gz (DSSS-OFDM, 12 Mbps, 80pc dc) WLAN B70 | 296 %
10578 | AAD | VEEE B02.110 WiF| 2.4 GHz (DSSS-OFOM, 18 Mbps, 80pc dc) WLAN 849 | £96%
10570 | aAD | IEEE B02.11g WiFi 2.4 Gz [DSSS-OFDM, 24 Mbps, 0po dc) WLAN B36 | 298%
10580 | aaD | IEEE B02 110 WiF| 2.4 GHz (OSSS-OFDM, 35 Mbps, 909¢ dc) WLAN B76 | 96 %
10581 | aAD | IEEE 802 11g WiFi 2.4 GHz (DSSS-OFON, 48 Mbps, 90pc dc) WLAN B35 | 296%
10582 | aAD | IEEE B0Z 110 WiFi 2.4 GHz (DSSS-OFOM, 54 Mbps, 0pc dc) WLAN B6T | +96 %
10583 | pap | IEEE 802 11am WiFi 5 GHz (OFDM, 6 Mbpe. B0pe dc) WLAN B55 | z98%
10584 | AAD | IEEE 802 11am WiFi 5 GHz (OFOM, & Mbps. G0pc G6) WIAN 860 | 96 %
10585 | AAD | IEEE 802 11am WiFi 5 GHz (OFDM, 12 Mbps, 90pc 0c) WLAN B70 | £96%
10585 | aap | IEEE B02.11ai WiFi 5 GHz (OFDM, 18 Mops, 90pc <) WLAN 845 | :06%
(10887 | AnA | IEEE 802 19aih WIFi 5 GHZ (OFDM, 24 Mops, 90pc 06) WLAN B36 | +06%
10588 | Aap | IEEE B02.11a/h WiFi 5 GHz (OFDM, 38 Mbps, S0pc dc) WLAN 878 | +086%
10588 | aaa | IEEE 802.1%ain Wi 5 GHz (OFDM, 48 Mbps, 5096 <) WLAN 835 | +96%
10580 | AaA | JEEE 802 11a/h Wiri 5 Griz (OF DM, 54 Mbps, G0pe dc) WLAN 867 | £96%
10591 AAA | IEEE B02.11n (HT Mixed, 20MHz, MCS0, S0pc dc) WLAN B63 | +96%
10592 | AaA | TEEE B0Z 11n (HT Mixed. 20MHz, MGST, 90pc dc) WLAN 879 | 296%
10593 | ama | IEEE 802,110 (HT Mixad, 20MHE, MCS2, 90pc 96) WLAN BO4 | +96%
10500 | aaa | IEEE BOZ 11n (HT Mixed, 20MHz, MGS3, 90pc do) WLAN B74 | +96%
10595 | AAA | IEEE 802 110 (HT Mixed. ZOMHE, WCSA, 80pc do) WLAN B74 | +96%
10596 AAA |IEEE BO2 11n (HT Mixed, 20MHz, MCSS5, 90ps dc) WLAN 871 £96%
(10557 | A | IEEE B02.11n (HT Mixed, 20MHZ, MCS6, B0ps 0c) WLAN 872 | £66%
10588 | apa | IEEE B02.11n (HT Mixed, 20MHz, MCST, 80p oo WLAN B50 | +96%
105989 AAA IEEE 802.11n (HY Mixed, 400MHz, MCS0, 80pc da} WLAN 878 +96%
10600 | apa | IEEE 802.11n (HT Mixed, 40MHz. MCS1, 80pc o) WLAN BBE | £+96%
10601 | Aaa | IEEE 802.19n (HT Mixed, 40MHz, MCS2. B0pe de) WLAN 862 | +56%
10602 | AAA | IEEE 802.11n (HT Mixod, 40MHz, MCS3, B0pe dc) WLAN 884 | 196 %
10603 | AaA | IEEE 802.11n (HT Mixed, S0MHz, . G0pe de) WLAN 903 | +96%
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10608 [ aas | TEEE 802 11n (HT Mixed. 40MHz, MCSS, 90pc dc) WLAN B76 | +3.6% |
10605 | aaa | IEEE 802 11n (HT Mixed, 40MHz, MCS6, 90pc o¢) WLAN B97 | £96% |
10606 | AAC | IEEE 802 11n (HT Mixed, 40MiHz, MCS7, 90pc 0c) WLAN 882 | 96 %
10607 | aac | 1EEE 802 11ac WiFi (20MHz, MCSO, 90pc de) WLAN 564 | 206%
10608 | aac | IEEE 802.11ac WiFi (20MHz, MCS1, 90pc dc) WLAN B77 | 98 %
10609 | AAC | IEEE 802.11ac WiFi (20MHz, MCS2, B0po ac) WLAN 857 | =06%
10610 | AaC | IEEE 802.11ac Wiri (200MHz, MCS3, 90pc 6¢) WLAN 878 | t896%

10611 | Aac | IEEE 802 11ac WiFi (20MiHz, MCS4, 90p0 0} WUAN 870 | x06%

10612 | Aac | IEEE 802 11ac WIFI (20MHZ, MCSS, B0pe o) WLAN 877 | +96%
10695 | AAC | 'EEE 802.11ac WiF| [20MHZ. MCS6, B0pe de) WLAN 894 | 206%
10614 | AAC | IEEE B02.11ac Wil [20MHz, MCST, B0pe o0 WLAN 850 | $86%

10616 | AAC | IEEE B02.115¢ WiFi [20MHz. MCSE, 90po do} WLAN 882 | 206%

10618 | AAC | TEEE BOZ.11ac WiFi [40MHz, WCSD, 90pc do) WLAN 882 | x96%
10617 | AAC | FEEE B02.11a: WiFI (40MHz, MCS1, B0pc dc) WLAN B8 | 296%

T0BTE | AAC | IEEE BOZ.11ac WiFl {40MHz, MCS2, 80pc 46 WLAN 858 | 196% |
10619 | AAC | IEEE BO2.118c VIR (40MHz, MGS3, 50pC 0o WLAN B86 | +96%
10620 | pAAC | IEEE B02.11ac Wi {40MHz, MCS4, 80pc dc) WLAN BA7 | 496%
10621 | aAC | IEEE BOZ 11ac WiFl (40MHZ, MCS5, 90pc dc) WLAN B77 | £96%
10622 | aaC | IEEE BOZ 1 1ac WiFi (#0MHE, MCSE, S0pc dc) WLAN BAB | 496 %
10623 | aAAC | IEEE B0Z 11ac WiF) (40MHz, MGS7, 80pc dc) WLAN B82 | 496%
10624 | apC | IEEE B02.11ac WiFl (40MHz, MCS4, 80pc de) WLAN B.96 | 296 %
10625 | AAG | TEEE BO2.11ac WiFl (40MHz, MCS4, 90pc ot WLAN BO6 | 296 % |
10626 | aac | IEEE B02.11ac WIFI (BOMHz, MCS0, 80pc de) WLAN BB3 | 96 %

i AAC | IEEE B02.11ac WIF) (B0MHz, MCS1, 90pe oc) WLAN BBE | +86%
10628 | AaC | IEEE B02.11ac WIFI (BOMHz, MCS2, 90pc o2) WLAN 871 | £06%
10679 | apc | IEEE 802.11ac WIFI (BOMHz, MCS3, 90pc 62) WLAN 885 | +88%
10630 | AAC | IEEE 802.11ac WIFI (BOMHZ, MGS4, B0pe da) WLAN 872 | t96%
10631 | AAC | JEEE 802.17ac WIFI (B0MHz, MCSS, 90pc de) WLAN 881 | +80%
10632 | AAC | JEEE B02.11ac WIFI (80MHZ, MCS6. B0pc dc) WLAN 874 | £+98%
10633 | AAC | IEEE 802.1%ac WIFl (B0MHz, MCST, B0pe dc) WLAN 883 | +96%
10634 | AAG | IEEE B02.11ac WIFI (80MHZ, MCSB, B0pe dc) WLAN 880 | 96 % |
10635 | AAC | IEEE BO2.11a¢ WIFI (80MHz, MCSB, G0pe dc) WLAN 881 | 296%
10636 | AAC | IEEE B02 11ac WiFi (1B0MHz, MGS0, 90pc d¢) WLAN 883 | +96%
10637 | AAC | FEEE B02.11ac WiFi {160MHz, MCS1, 80pc oc) WLAN 879 | 296%

0638 | AAC | VEEE B0Z.11ac WiFI {160MHZ, MCSZ, 80pe dz) WLAN BA6 | 296 %
10635 | AAC | /EEE BO2 1100 WiFi {160MHZ. MCS3, B0pe 0c) WLAN 685 | £96%
10640 | AAC | IEEE BOZ 118 Wikl {160MHz, MCS4, B0pe 6c) WLAN 898 | +96%
10647 | AAC | IEEE B0Z 1180 WiFi (160MHZ. IMCSS, 90pc 6c) WIAN 006 | =96%
10842 | pAC | IEEE BOZ 118c WiFi (180MMz, MCSE, B0pc do) WLAN 506 | 96%
10643 | aAAC | IEEE 802 11aC WiFi (180MHz, MCST, 90pc do] WLAN BB | 96%
10843 | aac | IEEE B0Z 11ac WiFl (160MHz. MCSE, B0pe 0o WLAN 905 | 96%
10645 AAC | 802.11ac WiFi (1600MHz, MCS%, S0pc dc) WLAN 911 +06%
10646 | AAC | LTE-TDO (SC-FOMA, 1 RS, 5 MHz, QPSK. UL Sub=2,7) LTE-TOD 1196 | 95 %
10647 | AAC | LTE-TDD (SC-FOMA, 1 RS, 20 MHz, GPSK, UL Subv2,7) LTE-T0D 1196 | 9.6 %
10648 | AAC | COMAZDG0 [1x Advanced) COMA2000 345 | 96 %
10652 | AAC | LTE-TOD (OFDMA. 5§ MHz, E-TM 3.1, Clipping 44%) LTE-TOD 691 | 96 %
10653 | AaGc | LTE-TDD (OFDMA. 10 MHz, E-TM 3.1, Cipping 44%) LTE-TDD 742 [ 136%
10854 | AAC | LTE-TDD (OFDMA, 15 MHz, E-TM 3.1, Clipping 44%) LTE-TDD 696 | +96% |
10655 | AAG | LTE-TDD (OFDMA, 20 MHz, E-TM 3.1, Glipping 44%) LTE-TDD 721 | 296 %
10858 | AAC | Pulse Wavelom (200Hz, 10%) Test 1000 | =96 %
10658 AAC | Pulse Waveloem (200HZ 20%) Test 6.99 296%

10680 | aac | Pulse Wavelom (200Hz, 40%) Test 398 | 206%

10681 | AAC | Pulse Wavelorm (200Hz 60%) Test 222 | z06%

10662 | aAC | Pulse Wavelorm (200+iz. 80%) Teat 097 | :06%

106570 | aAC | Bluetocth Low Energy Biustooeh 218 | t96%
10671 | AAD | IEEE 802 11ax (20MHz2, MCS0, 80pc dc) WLAN 909 | £56%
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10672 | AAD | IEEE B02.11ax (20MHz, MGS1, 90pc 0c) TWLAN 857 [ $96%
10873 | aAD | IEEE 802 11ax (20MHz, 1ACS2, S0pe 6o WLAN B78 | 96 %
10674 | AaD | IEEE B0Z 11ax (20MHz, MCS3, B0pc do) WLAN 874 | 296%
10675 | aap | IEEE BOZ 11ax (20MHz, MCS4, 80pc de) WLAN B90 | =98 % |
10676 | AAD | IEEE 802.11ax (20MHz, MGSS5, 80pc dc) WLAN 877 | £06%
16677 | AAD | IEEE 80211ax (20MHz, MCS8, 80pc dc) WLAN 873 | £96%
10678 | AAD | JEEE 802.11ax (20MHz, MCS7, 80pc dc) WLAN 878 | +96%
10679 | aAp | IEEE B02.11ax (20MHz, MCSS, S0pc d¢) WLAN 889 | +96%
10680 | AAD | IEEE BOZ.118x (20MHz, MCS9, 90pe 0c) WLAN B80 | +96%
10681 | apG | IEEE BOZ 11ax {(20MHz, MACS10, G0pc dc) WIAN 862 | 496%
10882 | aaF | IEEE BOZ 11ax (20MHzZ, MCS11, 90pc do) WLAN B83 | +G6%

10583 | AMA | IEEE 802 T1ax (20MHz, MCS0, 89pc ) WLAN B42 | £96%
10682 | AaC | IEEE BOZ.11ax (20MHz, MCS1, B8pc do) WLAN B26 | 296%

10665 | aAc | JEEE 802 17ax (20MHz, MCS2, 89pc dcj WLAN 833 | 296%

10688 | Aac | IEEE 802, 17ax (20MHz, MCS3, 99pc dc) WLAN 828 | :896%
10687 | AAg | IEEE 802.17ax (20MHz, MCS4, 99pc do) WLAN 845 | 96 %
10688 | Aae | [EEE 802,11ax (20MHz, MCS5, 99pc dc) WLAN 829 | 206%
10888 [ Aap | IEEE 802.11ax (20MHz, MCSE, 99pc 0¢) WLAN 855 | 96%

(0690 | AAE | EEE B0Z.11ax (30M¥Hz, MCST, G9pc o) WLAN 829 | 296%
10891 | aap | JEEE B02.11ax (20MHz, MCS8, 99pc oo WLAN 825 | 296%
10692 | Aaa | [EEE 802 11ax [206MHz, MCSS, %9pc o} WLAN 820 | 296%
10892 | aaa | IEEE B02 11ax (20MHz, MCS10, 99pc dc) WLAN 825 | z06%
10698 | aaa | [EEE 802 11ax (20MHz, MCS11, 98pc dc) WLAN 857 | z96%
10695 | aan | IEEE 802 11ax (40MHz, MCS0, $0pc dc) WLAN 878 | z96%
10696 | aan | IEEE 802.11ax (40MHz, MCS1, 90pc dc) WLAN 891 | £06%

(70687 | AaA | IEEE 802.11ax (40WHZ, MCS2, 90pc dc) WLAN 861 | £96%
10696 | AAp | IEEE 802 11ax (40MHz, MCS3, 90pc 0¢) WLAN 889 | +96%
10699 | Aaa | IEEE 802.11ax (40MHZ, MCS4, 90pc ot WLAN 882 | +96%
10700 | Aaa | TEEE 802.11ax (40MHz, MCSS, 90pc och WLAN B73 | 196%
10701 | Aaa | IEEE BOZ 116x (40MHZ, MCSE, 90pc oa) WLAN BB6 | x96%
10702 | AAA | IEEE B02 11ax (40MHz, MCS7. 80pc 6o) WLAN B70 | £96%
10703 [ aaa | IEEE B0Z 11ax (40MHZ, MCS8, S0pc 0 LAN 882 | :06%
10708 | apa | IEEE 802 11ax (40MHZ, MCSS, S0pc do) WLAN 856 | 06 %
10705 | aaa | IEEE 802 11ax (40MHZ, MCS10, 90pc dc) WLAN 869 | +06%
10706 | Apc | IEEE B02.11ax (40MHz, MCS11, 90pc do) WLAN 866 | £+06%
10707 | aaC | IEEE 802, 11ax (40MHz, MCS0, 95pc do) WLAN 832 | +06%
10708 | AAc | (EEE 802.11ax (40MHz, MCS, 88pc do) WLAN 855 | +90%
10708 | AAC | TEEE B02.11ax (A0MHZ, MCS2, 98pc do) WUAN 833 | 496%
10710 | AAC | FEEE B02.11ax (40MHZ. MCSS3, B8pc dc) WLAN 829 | +96%
10711 | pAC | IEEE BO2.11ax (40MHz. MCSA, S9pc do) WLAN B39 | 2496%
10712 | pac | IEEE B02.11ax (40MHZ, MCSS, 95pc do) WLAN B6T | +86%
10713 | aac | 1EEE BOZ 11ax (40MH2, MCS6, Sapc ) WLAN B33 | :96%
10714 | aac | IEEE BOZ 11ax (AOMHZ, MCS7, 89pc dc) WLAN B26 | t96%
10715 | aaC | IEEE 802 11ax (40MHz, MCSS, 89pc dc) WLAN 845 | :96%

(10776 | aac | JEEE 802.17ax (A0MHz, MCS8, 89pc dc) WLAN 830 | £t56%
1077 | AAC | IEEE 802.1%ax (40MHE, MCS1D, 99p0 65 WLAN 848 | £96%
10718 | AAC | JEEE BU2,11ax (40MHE, MCS17, 99pc 69) WLAN 824 | +96%
10719 | AAC | IEEE B02.11ax (B0MHZ MGS0, 90pc dc) WLAN 881 | 296 %
10720 | AAC | IEEE BOZ 11ax (80MHZ MCS1, B0pe oo} WLAN 887 | 166 %
10721 | AAG | VEEE BOZ 113 (80MHZ, B0pe oo} WLAN B.76 | +96% |

10722 | pac | IEEE BOZ 11ax {80MHz, MCS3, Bipe o) WLAN 855 | £96 %

10723 | AaC | IEEE 802 17ax (80MHz, MCS4, 80pc dc) WLAN 870 | £96%
10728 [ AAC | IEEE 802 11ax (B0MHz, MGS5, 80pc do) WLAN 880 | +96%
10725 | AAC | IEEE 802.19ax (BOMHz, MCSS, 80pc dc) WLAN 874 | +96%
10726 | AAC | IEEE 802.11ax (BOMHz, MGS7, 90pc dc) WLAN 872 | +06%

(10727 | Aac | 1B 17ax (80MHz, MCS8, 90pc de) WLAN 866 | +96%
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10728 | AAC [ IEEE B02,11ax (0MHz, MCSH, 90pc dc) WLAN 865 | +96%
10720 | AAC | IEEE B0Z.1 tax (BOMIHz. IMCS10, B0pe do) WLAN 864 | +96%
10730 | aac | IEEE BOZ.118x (G0MHz, MCS 11, B0pc do) WLAN 867 | 96 %
10731 | AaC | IEEE 802 11ax (80MHz, MCS0, Sape 6c) WLAN 642 | 296%
10732 | paC | IEEE B0Z 11ax (80MHz, MCS1, Sape 6o WLAN BA46 | 296 %
10733 | aac | IEEE 802.11ax (B0MHz, MCS2, 89pc dc) WLAN 8B40 | +86%
10734 | AaC | TEEE 802.11ax (BOMHz, MGS3, 99p¢ d6) WLAN 825 | +96% |
10735 [ "Aac | IEEE 802.11ax (BOMHz, MCS4, 98pc dc) WLAN 833 | +596%

1 AAC | IEEE 802.11ax (80MHz, MCS5, 98pc de) WLAN 827 | +96%
10737 | aaC | IEEE 802 11ax (B0MHZ, MCSE, 90pc 62) WLAN 836 | $96% |
10738 | AAC | IEEE BOZ.11ax (80MHZ MCS7, G8pe o) WLAN 842 | 496 %

(10738 | AAC | EEE 602.11ax (BOMHz, MCS8, 99pé o) WLAN 829 | +96%
10740 | AAC | IEEE BOZ 11ax (B0MHz, MCS8, B9pe do) WLAN BA48 | 296 %
10741 AAC IEEE 8502.11ax (80MHz, MCS10, 95pc de) WLAN B.40 £96%

70742 | aac | JEEE 602.11ax (BOMHz, MCST1, 98p¢ do) WLAN B43 | £96%

(70743 | Aac | JEEE 802.17ax (160MHZ MCSO, B0pE o) WLAN 884 | +96%

(10788 | aac | IEEE 802.11ax (160MHzZ MCST, 80ps 0g) WLAN 916 | +96%
10745 | AAC | 'EEE 802.11ax (160MHz MCSZ, B0pe 6o) WLAN 883 | t06%
10746 | AAC | IEEE 802.11ax (160MHz2, MCS3, 90pc &) WLAN 911 | t96%
10747 AAC | TEEE 802.11ax (160MHz, MCS4, Spc ac) WLAN 89.04 +96%
10748 | AAC | EEE 802.11ax (160MHz2, MCSS5. 80pc dc) WLAN 893 | +96%
10745 | AAC | FEEE B02.11ax (160MHZ, MCS8, B0pe dc) WLAN 890 | +96%
10750 | AAC | IEEE B0Z.11ax (160MHz2, MCS7, S0pc dc) WLAN 8.79 | 496%
10767 | AAG | IEEE 802 11ax (160MHzZ, MCSS, 80pc dc) WLAN 682 | +96%
10762 | AaC | IEEE 802 11ax (160MH2, MCS9, 90pc dc) WLAN B81 | 2+96%
10753 | aAC | IEEE 802 11ax (160MHz, MCS10, 50pc d¢) WLAN 900 | 06 %
10754 | aac | IEEE 02 11ax (160MHz, MCS11, 90pc oo WLAN BO4 | 296 %

(10755 | AaC | IEEE 802 11ax (160MHZ MCSD, 95p¢ do) WLAN 864 | £86%
10756 AAC |EEE 802.11ax (160MH=2. MCS1, 99pc dc) WLAN 8.77 +£96%
10757 | AaC | IEEE B02.11ax (160MHZ MCSZ, 99ps do) WLAN 877 | 486%
107 AAC | IEEE B02,11ax (160MHZ MCS3, 99pc 60 WLAN 869 | +96%

(10759 | AAC | TEEE B02.11ax (160MHZ, MCS4, 99pc 0c) WLAN 858 | 496 %
10760 | AAC | IEEE B02,11ax (160MHZ, MCS5, S8pc dc) WLAN BA9 | £96 %
10761 | AAC | IEEE B02.11ax (160MHz, MCS8, S9pc dc) WLAN B58 | 296%
10762 | aAC | IEEE BOZ 11ax (160MH2, MCS7, 88pc dc) WEAN B4D | 296%

10763 | AAC | IEEE 802 11ax {160MHz, MCS8, 38pc dc) WLAN B53 | £96% |

0768 | AAC | IEEE 802 11ax (160MHz, MCS9, 49c de) WLAN 654 | z06%

(10765 | aaC | IEEE 802 17ax (160MHz, MGST0, 89pc dc) WLAN BS54 | 206%

10786 | AaC | IEEE 802.11ax (160MHz. MCS11, 8ape dc) WLAN 851 | +06%

(10767 | aAC | 5G NR (CP-OFDM, 1 RB. 5 Mz, GPSK, 15 kHz) SGNRFRITOD | 790 | 96 %
10768 | AAC | 5G NR (CP-OFDM, 1 RB. 10 MHz, QPSK, 16 kHz) S5GNRFRITOD | 801 | £96%

(0768 | Aac | 5G NR (CP-OFDM, 1 RB. 15 MHz, GPSK, 15 kHz) SGNRFR1TOO | 801 | +56%

0770 | AAC | 5G NR (CP-OFDM, 1 RB, 20 MHz, QPSK, 15 kHz) 5G NR FR1 TOD 802 | £96%
10711 | AAC | 5G NR (CP-OFDM, 1 RB, 25 MHz, GPEX, 18 kHz) SGNRFRITOD | 802 | 96 %
10772 | Aac | 5G NR (CP-OFDM. 1 RB, 30 IHz, QPSK, 15 kHz) SGNRFRITDD | 823 | 196 %
0773 | AaC | 5G NR (CP-OFDM. 1 R, 40 MMz, OPSK, 15 kHz) SGNRFR1TDD | 603 | 96 %
10774 | aAC | 5G NR (CP-OFDM. 1 RB, 50 MHz, QPSK, 15 kHz) &G NR FR1 TDD 802 | 296 % |

I0775 | ARG | 5G NR (CP-OFOM, 50% RB. 5 MMz, GPSK, 16 kHZ) SGNRFRI1TDD | 831 | 96 % |
10776 | AaC | 5G NR (CP-OFOM, 50% RB. 10 MHz, QPSK, 15 hHz) SGNRFR1TDD | B30 | 9.6 %
10777 | aaC | 5G NR (CP-OFDM, 50% RB., 15 MHz, QPSK, 15 kHz) §G NR FR1 TDD 830 | 206 %
0778 | apc NR (CP-OFOM, 507% RB. 20 MHz, QPSK, 15 kHz) SGNRFRITOD | 834 | t98%
10779 | AaC | 50 NR (CP-OFDM, 50% RB, 25 MHz, QPSK, 15 kHz) SGNRFRITOO | 842 | t96%

(10780 | AnG | 5G NR (CP-OFDM, 50% RB, 30 Miz, QPSK, 15 kHz) 5G NR FR1 TOO 838 | 196%
0781 | Aac N2 {CP-OFDM, 50% RB, 40 MHz, QPSK, 15 kHz) SGNRFRITOO | 838 | £96%

10782 | AAC NR (CP-OFDM, 50% RB, 50 MHz, OPSK, 15 kHz) 5G NR FR1 10D 843 | 296%
10783 | AAC | 50 NR (CP-OFD. 100% RB, 5 MHz. OPSK, 15 kHa) 5G NR FR1 100 831 | :96%
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10784 | AAC . | 56 NR( 100% RB, 10 MHz, QPSK, 15 kHz) 5G NR FR1 700 829 | +t96%
10785 | AAC | 5G NR (CP-OFDM, 100% RB, 15 MHz, QFSK, 15 kHz) " 5G NR FR1 TDD 840 | 196 %
10786 | AAC | G NR (CP-OFDM, 100% RB, 20 MHz, QPSK, 16 kHz) 5G NR FR1 10D 835 | t96%
10787 | aAC | 5G NR (CP-OFDM, 100% RB, 25 Miz, QPSK, 15 kHz) 5G NR FR1 TDD B44 | +96%
10788 | AaC | 5G NR (CP-OFDM, 100% RS, 30 Mz, QPSK, 15 kHz) 5G NR FR1 10D B30 | +06%
10769 | aaC | 5G NR (CP-OFDM, 100% R, 40 Wiz, GPSK, 15 kHz) 5G NRFR1TDD Ba7 | +96%
10760 | AAC | 5G NR (CP-OFDM, 100% RB, 50 MHz, QPSK, 15 kiz] 5G NR FR1TDD B30 | 206%
10781 | AMC | 56 NR(CP-OFDM, 1 RB, 5 Mz, GPSK, 30 kiz) 5G NR FR1 TDO 763 | £06%
10782 [ AaC | 5G NR {CP-OFDM, 1 RB, 10 MHz, QPSK, 30 kHz) 5G NR FR1 T0O 782 | £06%
10783 | aac | 5G NR{CP-OFDM, 1 RB, 15 MHz, QPSK, 30 kH2) 5G NR FR1 TDO 795 | +96%
10794 | Aac | 5GNR(CP-OFDM. 1 RB, 20 MHz, QPSK, 30 kHz) 5G NR FR1 TDD 782 | 296%
10795 | "AAC | 5G NR (CP-OFDM, 1 RE, 25 MHz, GPSK, 30 kHz) SGNRFRITOD | 7.84 | 296 %
10796 | aac | 5G NR (CP-OFDM, 1 RB, 30 MHz, QPSK, 30 ki) SGNRFRITDD | 7.82 | 296%
10787 | aaC | 5G NR (CP-OFDM, 1 R8, 20 MHz. GPSK, 30 kHz) SGNRFERITDO | 801 | 296 %
10798 | aac | 5G NR (CP-OFDM, 1 RB, 50 MHz, OPSK, 30 kHz) SGNRFR1TDD 789 | £96%
10758 | aac | 5G NR (CP-OFOM, 1 RB, 60 MHz, GPSK. 30 kHiz) 5G NR FR1 TDOD 793 | z96%
10801 TAAC | 5G NR (CP-OFDM, 1 RE. B0 MHz, QPSK. 30 kHZ) SGNRFRITOD | 7.80 | <06 %
10802 | aac | 5G NR (CP-OFDM, 1 RB. 80 MHz, QPSK, 30 kHz) SGNRFRITDO | 787 | +96%
10805 | AAg | 5G NR (CP-OFDM, 1 RB, 100 MHz. QPSK, 30 kHz) SGNRFRITOO | 783 | £96%
10805 | AAD | 5G NR (CP-OFDM, 50% RB, 10 MHz, QPSK, 30 kHz) 5G NR FR1 10O B34 | t96%
10806 | AAD | 5G NR (CP-OFDM. 50% RS, 16 Mz, GPSK, 30 kHz) 5G NR FR1 100 B37 | +96%
10809 | AAD | 5G NR (CP-OFDM, 50% RB, 30 MHz, OPSK, 30 Kiz) 5G NR FR1 100 834 | +96%
10B10 | AAD | 5G NR (CP-OFDM. 50% RB, 40 Mz, GPSK, 30 kHz) SGNRFRITOD | 834 | 296%
10812 [ AAD | 5G NR (CP-OFDM, 50% RB, 60 MHz. GPSK, 30 kHz) 5G NR FR1 100 B35 | +96%

T0BT7 | AAD | 5 NR (CP-OFDM, 100% RB, § Mz, GPSK. 30 19%) SGNR FR1TDD B35 | £96 %
10818 [AAD | 56 NR (CP-OFOM, 100% RB, 10 MHz, OPSK, 30 ¥Hz) SGNRFR1 100 B34 | 296 %
10818 | AaD | 5G NR (CP-OFDM, 100% RB, 16 MHz, OPSK, 30 kH7) SGNRFR1TDD | B33 | £06%
10820 | aAD | 5O NR (CP-OFDM, 1009 RB, 20 MH, GPSK, 30 kHz) SGNRFR1TDD | B30 | z96%
10821 | aAC | 50 NR (CP-OFOM, 100% RB, 25 MHz, OPSK, 30 kHz) SGNRFRITOD | 841 | +06%

(10822 | AAD | 5G NR (CP-OFDW, 100% RB, 30 MHZ OPSK. 30%%) SGNRFRITDD | 841 | £96%

(70623 | AAC | 56 NR (CP-OFDM, 100% RE, 40 Mz GPSK 30 10%) 5G NR FR1 0O 836 | +06%

(10826 | AaD | 5G NR (CP-OFDM, 100% RB, 50 MHz. GPSK. 30 kHz) 5G NR FRT TOO 838 | +0.6%
10825 | aap | 5G NR (GP-OFDM, 100% RB, 60 MHz, QPSK. 30 kHz) SGNRFR1TDD | B4l | +96%

108 AAD | GG NR ( 100% RB, 80 MHz, 30 kMz) SGNRTRITOD | 842 | 496%
10828 | AAE | 5G NR (CP-OFDM, 100% RB, 50 MHz, GPSK, 30 kFiz) 5G NR FR1 10D B.43 | +96%
10820 | aAD | 5G NR (CP-OFDM, 100% RB, 100 MHz, GPSK, 30 kiz) 5G NR FR1 10D BA40 | 296 %
10830 | AAD | 5O NR (CP-OFDM, 1 RB, 10 Mz, GPSK, 60 kHz) 5G NR FR1 10D 763 | :96%
10831 | aaD | 5G NR (CP-OFDM, 1 RB, 15 Mz, QPSK, 60 kHz) SGNRFR1TOD | 7.73 | 96 %
10832 | aap | 5G NR (CP-OFDM, 1 RB, 20 Mz, GPSK, 60 kHz) 5G NR FR1TDD 774 | 296%
10833 | aap | 5G NR (CP-OFDM, 1 RB, 25 MMz, QPSK. 60 kHZ) 5G NR FR1 70D 770 | 296 %
10834 | aap | 5G NR (CP-OFDM, 1 RB, 30 MHz, GPSK. 60 kH2) 5G NR FR1 TOD 775 | £96%
10835 | AaD | 5G NR (CP-OFDM, 1 RB, 40 MHz, QPSK, 60 KHZ) 5G NR FR1 TOD 770 | +96%
10838 | AAE | 56 NR (CP-OFDM, 1 RB. 50 MHz, QPSK, 60 kHz) S5GNRFRITOD | 766 | £96%
10837 | AAD | 5G NR (CP-OFDM, 1 RB, 80 MHz, QPSK, 60 kHz) 5G NR FR1 TOD 768 | £96%
10838 | aap | 5G NR (CP-OFDM, 1 RE, 80 MHz, FSK, 60 kHz) 5G NRFR1 100 770 | £96%
10840 | aAAD | 5G NR (CP-OFDM, 1 RB, 50 MHz, QPSK, 80 kHz) 5G NR FR1 TOD 767 | £96%

70841 | AAD | 56 NR (CP-OFDM, 1 RB, 100 MHz. GPSK. 60 KHE) 5G NR FR1 100 771 | $66%

10845 | AAD | 56 NR (CP-OFDM. 50% B, 15 1AHz, GPSK, 60 ) SG NR FR1 7DD 849 | +96%
10844 | AAD | 56 NR (CP-OF DM, 50% RB, 20 MHz. QPSK, 60 kiz) 5G NR FR1 10D B34 | 296 %
10846 | AAD | 56 NR (CP. | 50% RB, 30 Mz, Hz) [5G NR Fr1 TOD B41 | £96% |
10854 | aap | 5G NR (CP-OFOM, 100% RH, 10 MHz, QPSK, 60 KHz) G NR FR1 TDD B34 | =96 % |
10855 | aAD | 5G NR (CP-OFDM, 100% RSB, 15 MHz. QPSK, 60 kHz) SGNRFRITDD | 836 | +6.6%
1085 | aaD | 5G NR (CP-OFDM, 100% R8, 20 Mz, GPSK, 60 kHz) SGNRFR1TDD | 837 | +968%
10857 | AAD | 5G NR (CP-OFDM, 100% RS, 25 MHz. QPSK, 60 kHz) SGNRFRITDD | 835 | +98%
10858 |"AAD | 56 NR (CP-OFDM, 100% RB, 30 MHz, GPSK, 60 kHz) SGNRFRI 00 | 836 | +96%
10858 | AAD | SG NR (CP-OFDM, 100% RB, 40 MHz. QPSK. 60 kHz) 5G NA FR1 100 834 | $96%
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10860 T aap | 5G NR (CP-OFDM, 100% RS, 50 WMz, GPSK, 60 kHz] SGNRFR1TDD | B41 | =96 %
10861 | AaD | 5G NR (CP-OFDM, 100% RB, 60 Wiz, OPSK, 60 kHz) SGNRFRITOD | 840 | £96 %
10863 | AAD | 56 NR (CP-OFDIA, 100% RE, B0 MHz, GPSK 60 Kiz) 5G NR FR1 TOOD 841 | £968%
10864 | AAE | 56 NR{CP-OFDM, 100% RE. 60 MHz, QPSK. 60 k6z) SGNRFRITOO | 837 | £96%
(10865 | AAD | 5G NR (CP-OFDM. 100% RB. 100 MMz, GPSK, 50 kHz) 5G NR FR1 100 841 | +66%
(10885 | AAD | 50 NR{DFT-5-OFDM, 1 RB. 100 MHz, GPSK, 30 1) 5GNA FRI 100 568 | t96%
10888 | AAD | 56 NR (OFT 100% RB, 100 MHz, QPSK, 30 kHz) 5G NR FA1 100 589 | 296%
10868 | aap | SGNR (DFT-5-OFDM, 1 RB, 100 MHz. GPSK, 120 kHz) SGNRFRZTDD | 675 | +96%
10870 | pAD | 56 NR (DFT-=-OF DM, 100% RE. 100 Mz OPSK 120 KHiz) SGNRFRZTDD | 586 | =96 %
10871 | aap | 5G NR (DFT-5-OFDM, 1 RB, 100 MHzZ, 16QAM, 120 kHz) SG NR FRZ 10D 575 | =08%
10872 | AAD | 5G NR (OFT-5-OF DM, 100% RB, 100 MHz, 16QAM, 120 kHZ) S5GNRFR2TDD | 652 | +96%
(10873 | AAD | 5G NR (DFT-5-OFDM, T RS, 100 MHZ, GIGAM, 120 kHz) SGNRFRZTDD | 661 | +956%
10874 | Aap | 5G NR (DFT-5-OFDM, 100% RS, 100 MHz, BAQAM, 120 kHz) 5G NR FRz TDO 865 | +9.6%
10875 | Aap | 5G NR (CP-OFDM. 1 RB, 100 MHz. QPSK. 120 KHz) 5G NR FR2 TOD 778 | £96%
10876 | Aap | 56 NR (CP-OFDM. 100% RB, 100 WHZ GPSK, 120 W) 5G NR FR2 TDD 839 | 496%
10877 | AAD | 5G NR (GP-OFDM. 1 R8, 100 MHz, 160AM, 120 kHz] 5G NR FH2 10D 795 | 296 % |
10878 | AAD | G NR (CP-OFDM, 100% RB, 100 MHz. T6GAM, 120 kHZ) 5G NR FR2 10D B4l | 296 % |
10878 | "aaD | 5G NR (CP-OFOM, 1 RB, 100 MHz, G40AM, 120 kHz) G NR FRZ TDD 812 | =96 %
10880 | AAD | %0 NR (CP-OFOM, 100% RB, 100 MHz, B4QAM, 120 KHz) G NR FR2 TDD B3B | 96 %
10881 [ AAD | 5G NR (DFT--OFDM, 1 RS, 50 MHz, GPSK, 120 KH2) 5G NR FR2 TDD 575 | :96%
| 10882 | AAD | 5G NR (OF T-5-OFDM, 100% R, 50 MHZ, GPSK, 120 KHz) 5G NR FRZ TDD 506 | :96%
10863 | AAD | 5G NR (DF T--OFDM, 7 RB, 50 Mz, 160AM, 120 K SGNRFRZTDD | 657 | £98%
10884 | AAD | 50 NR (OF T-5-OFDM, 100% RB, 50 Mz, 16GAM, 120 K1z SGNRFRZTDD | 653 | +96%
10865 | AAD | 5G NR (DFT-5-OFDM, 1 RB, 50 MHz, B40AM, 120%Hz) | SGNRFR2T00 T 681 T2 96 % |
| 70888 | AAD | 5G NR (OF T-5-OFDM, 100% RB, 50 Mz, G4GAM, 120 KHZ) 5G NR FR2 T00 685 | +96%
| 70887 | AAD | 5 NR (CP-OFDW., 1 RB, 50 MHz, GPSK, 120 kHz) 5G NR FR2 TOD 778 | +96%
(70888 | AAD | 5G N (CP-OFDWM, 100% RB. 50 Mz, OPSK, 120 Kiz) 5G NR FR2 10D 835 | +96%
(10885 | AAD | 50 NR (CP-OFDM, 1 RB, 50 MHz, 16GAM, 120 kHz) 5G NR FR2 10D 802 | +96%
10890 [ AAD | 5GNR(CP-OFDM. 100% RB. 50 MHz, 16QAM, 120 kHz} SGNRFR2TDD | B.40 | +96%
10897 | AAD | SGNR (CP-OFDAM, 1 RB, 50 MHz 64GAM, 120 kHz) 6G NR FR2 TOD B13 | 296%
10892 AAD 5G NR (CP-OFDM, 1 , 50 MHz, B4QAM, 120 kHz) 5G NR FR2 10D B4 296 %
10897 | AAD | 50 NR (DFT-5-OFDM, 1 R, & MHzZ, GPSK. 30 Kz 5G NR FR1 10D 566 | =96%
10888 | AAD | G NR (OFT-5-OFDM, 1 R8, 10 MHZ GPSK, 30 ki) 5G NR FR1 TDD 567 | t06%
10883 | AAD | 5G NR (DFT--OFDW, 1 R8, 15 MHz GPSK, 30 k) 5G NR FR1 10D 567 | +98%
10800 | AAD | 5 NR (DFT->-OFDM, 1 RB, 20 MHz. GPSK, 30 ki) 5G NR FR1 100 568 | +06%
70801 | AAD | 5G NR (DFT-5-OFDM, 1 RB, 25 Mz GPSK. 30 KHz) 5GNRFRITOO | 568 | +86%
70002 | AAD | 50 NR (OF T-5-0FDM, 1 RB, 30 MHz, GPSK, 30 kHz) 5G NR FR1 TOD 568 | £86%
10803 [ AAD | 5G NRR (OF T-3-OFDM, 1 RB, 40 MHZ, QPSK, 30 kHz) SGNRFRITOD | 568 | +96%
10804 | AAD | 5G NR (DFT-5-0FDM, | RB, 50 MHz, GPSK, 30 kHz) SGNRFRITOD | 568 | 296 %
10805 | AAD | 50 NR (DFT-5-OFDM, 1 RB. 60 MHz, QPSK, 30 kHz) 5G NR FR1 10D 568 | 296%
10806 | AaD | 5G NR (DFT-5-OFDM, 1 RB. 80 MHz, OPSK, 30 kHz) 5G NR FR1 10D 568 | £96%
10807 | pAD | 5G NR (DFT-5-OFDM, 50% RB, 5 MHz, QPSK, 30 kHz) 5G NR FR1 10D 578 | 296%
10908 | AAD NR (DFT-5-OFDW, 50% RB, 10 MHz, QPSK, 30 kHz) 5G NR FR1 TDD 593 | 296 %
10808 | aap | 5G NR (DFT-5-OFDM, 50% KB, 15 Miz. QPSK, 30 kHz) 5G NR FR1TDD 596 | =96 %
10510 | aAD | 50 NR (OFT-=-OFDM, 50% RB, 20 MHZ GPSK, 30 194z) SGNRFR1TDD | 583 | =96%
(10871 | AAD | 50 NR (DFT-s-OFDM, 50% AB. 25 MHz, GPSK. 30 KHz) 5G NR FR1 10O 593 | t96%
| 10812 | AAD | 50 NR (DF T-5-OFOM, 50% RB, 30 MHZ, GPSK, 30 K5z 5G NR FR1 100 584 | t06%
| 10973 | AAD | 56 NR (DFT-5-OFDM, 50% RB. 40 MHz, GPSK, 30 kHz) 5G NR FR1 T00 584 | £96%
| 10878 | AAD | 50 NR (DFT-5-OF DM, 50% RB, 80 MHz, GPSK, 30 RHz) NRFRITOD | 585 | +96%
10815 [Aap | 5G NR (DF 1-5-OF DN, 50% RE, 60 MHz, QPSK, 30 kHz) SGNRFRITOD | 583 | £96%
(10676 | AAD | 5G NR [DFT-5-OFDIM, 50% RB, 80 MHz, GPSK. 30 kFiz) 56 NR FR1 TDD 587 | +96%
10817 | AAD | 5G NR (DFT-8-OFOM, 50% RB, 100 MHz, GPSK, 30 k) 5G NR FR1 10D 594 | £96%
10818 | AAD | 5G NR (DFT-5-OFDM, 100% RB, 5 MHz, GPSK, 30 ¥Hz) 5G NR FR1 TDD 586 | 296 %
10918 | aap | 5G NR (DFT-s-OFDM, 100% RB, 10 MHz, GPSK, 30 kHz) 5G NR FR1 TOD 5686 | <96 %
10820 | AAD | 50 NR (DFT-5-OFDW, 100% RB, 15 MHE, GPSK, 30 Hz) 5G NR FR1 TOD 587 | 296%
10921 | aAD | 5G NR (DF T-5-OF DM, 1007% RB. 20 MHz, GPSK, 30 KH7) 5G NR FR1 TDD 584 | t06%
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(10922 | AAD | 5G NR (DFT-5-OFDM, J00% RB, 25 MHz, GPSK. 30 WHE) RFR1TOD 582 | t96%
10923 | AAD | 5G NR (DFT-s-OF OM, 100% RB. 30 MHz, GPSK, 30 kHz) 5G NR FR1TDD 584 | 96 %
10924 | AAD | 5G NR (DF T-5.0FOM, 100% RB, 40 MHz, GPSK, 30 RHz) SG NR FR1 TDD 584 | £96%
10925 | AAD | 5G NR (DFT-5-OFOM, 100% RB, 50 MHz, QPSK, 30 ki) SGNRFRITOD | 585 | £96%
(10826 | AAD | 5G NR (DFT-5-0FOM, 100% R8, 60 Mz, OPSK, 30 kHz) 5G NR FRT T0O 584 | t06%
10827 | Aap | 56 NR [DFT-5-OFOM, 100% RB, 80 MHz, GPSK, 30 KHz) 5G NR FR1 100 504 | $06%
10828 | AAD | 5G NR (DFT-5-0FOM, 1 RB, 5 MHz, GPSK, 15 kHz) 5G NR FR1 FDO 552 | +96%
10529 | AAp | 5G NR (DFT-5-OFDM, 1 RB, 10 MHz, QPSK, 15 kHz) 5G NR FR1 FOD 652 | t96%
10530 [ 'AAD | 5G NR (DFT-5-OFDM, 1 RB. 15 MHz, QPSK, 15 RFiz) 5G NR FR1 FDD 552 | 296%
10831 | aAp | 5G NR (DFT-5-OFDM, 1 RB, 20 MHz, GPSK, 15 kHz) 5G NR FR1 FOD 551 | 296%
10832 | paB | 5 NR (DFT-s-OFDM, 1 RB, 25 MHz, GPSK, 16 kHz) SGNRFRIFDD | 541 | 2968%
10933 | AAA_| 50 NR (OF T-5-OFDM, 1 RB, 30 Mz, GPSK, 15 %Hz) 5G NR FR1 FDD 551 | =96%
10834 | AAA | 5G NR (DF T-=-OF DA, 1 RB, 40 MHz. GPSK, 15 kHz) 5G NR FR1 FDD 561 | 296%
10935 | Aaa | 5G NR (DF T-=-OFDM, 1 RS, 50 MHz. OPSK, 15 Iz) 5G NR FR1 FDD 551 | =06%
10936 | AAC | 5G NR (DF T-5-OFDM, 50'% RB, 5 IHz, GPSK, 15 kHz) 5G NR FR1 FOD 590 | +06%
10637 [ Aam | 56 NR (OF T-6-OFDM, 50% RB. 10 MHZ, GPSK, 15 KHz) SGNRFRIFDO | 577 | z06%
10838 | AAB | 5G NR {OFT-5-OFOM, 50% RB. 15 MHz, QPSK, 15 kHz) 5G NR FR1 FOD 590 | +06%
10539 | AAB | 50 NR (OF T-5-OFDM, 50% RB, 20 MHz, QPSK, 15 kHz) 5G NR FRI FOD 582 | 96%
10540 | AAB | 50 NR (DF T-5-OFDM, 50% RB, 25 MHz, QPSK, 15 kHz) 5G NR FR1 FDD 589 | 296%
1041 [AAB | 5G NR (DFT-5-OFDM, 50% RB, 30 MHE, QPSK, 15 KFz) 5G NR FR1 FDD 583 | 296%
10842 | paB | G NR (DFT-5-OFDM, 50% RB, 40 MHZ, GPSK, 15 kHz) 5G NR FR1 FDD 685 | 296 %
10343 | AAB | 5G NR (DFT-5-OFDM., 50% RS, 50 MiHZ, GPSK, 15 kHz) SGNRFR1FDD | 5058 | z66%
10944 | ann | 5G NR (DFT-=-OFDM, 100% RB, 5 MHz, GPSK, 15 kHz) SGNRFR1FDD | 581 | 9.6 %
10845 | AR | 50 NR (DFT-5-OFDM, 100% RB, 10 MHz, OPSK, 16 kHz) 5G NR FR1 FDD 585 | =08
10835 | anc | 56 NR (DF T-5-OFDM, 100% RB, 15 MHz, QPSK, 15 XHz) 5G NR FR1 FDD 563 | £98%
10847 | AnB | 56 NR NR [DFT-5-OFDM, 100% R, 20 Mz, “5G NR FR1 FOD 587 | +0.6% |
10948 | AAm | 50 NR (DFT-5-OFDM, 100% RE, 25 Mz, OPSK, 15mz) SGNRFRTFOD | 684 | £0.6% |
10848 [ Aag | 5G NR (DFT-5-OFDM, 100% RB, 30 Mz, GPSK, 15 kHz) 5G NR FR1 FDD 587 | +96%
70850 | AAB | 5G NR (OF T-5-OFDM, 100% RB, 40 Mz, GPSK, 15 kiz) SGNRFRIFOD | 594 | £96%
10851 | AAB | 5G NR (DFT-5-OFDM, 100% RB, 50 MHz. QPSK, 15 kHz) 5G NR FR1 FDD 592 | 296% |
70952 | AAB | 50 NR OL (CP-OFDM, TM 3.1, 5 MFiz, 64-GAM, 15 kH3) 5G NR FR1 FDD 825 | 96%
10953 | AR | 50 NR DL (CP-OFDM, TM 3.1, 10 Wiz 64-0AM. 15 kHz) G NR FR1 FDD B15 | =06 % |
10054 | AAB | 56 NR OL (CP-OFDM, TM 3.1, 15 Mz 64-0AM, 15 KHz) 5G NR FR1 FOD B23 | z96%
10855 | AAB | 56 NR DL DL (CP-OFDM, TM 3.1, 20 MHz, 64-QAM, 15 K "SGNRFR1FOD | 842 | =096 %
10956 | AAB | 5G NR DL (CP-OFDW, TM 3.1. 5 Mz, 64-OAM, 30 KHz) SGNRFRIFDD | B14 | +96%
| 10857 | AAC | 5G NR DL (CP-OFDM. Th 3.1, 10 MHz, 64-OAM, 30 KR} SGNRFRIFDO | 831 | +56% |
10858 | AAB | 5G NR DL (CP-OFDM, TM 3.1, 15 MHz, 68-OAM, 30 kHz) SGNRFRIFDO | 861 | t56%
10950 | AAB | 5G NR DL (CP-OFOM, TM 3.1, 20 MHz, 63-GAM, 30KHZ) | 56 NR FR1 EOD 833 | 296%
10860 | AAB | 5G NR DL (GP-OFDM, TM 3.1, 5 Mz, 84-OAM, 16 kHz) 5G NR FR1 10D 932 | £96%
10061 | AAB | 50 NR DL (CP-OFDM, TM 3.1, 10 MHZ, G2-GAM. 15 kHZ) 5G NR FR1 10D 936 | =96 % |
10862 | aAR | 50 NR OL (CP-OFDM, TM 3.1, 15 MHz B4-0AM, 15 KHz) SGNRFR1TDD | D40 | 296 % |
10963 | aap | 56 NR NR DL (CP-OFDM, TN 3.1, 20 MHZ 64-GAM, 15 KHz) | 58 NR FR1 TOD 0955 | =96 %
10864 | AR | 5G NR DL (CP-OFDM, TM 3.1, 5 Wiz, 64-GAM, 33 Kz SGNRFR1TDD | 9.29 | £98%
10965 | aAB | 56 NR DL (CP-OFDM, TM 3.1 10 MHz, 64-GAM, 30 KHZ) 5G NR FRY TDD 937 | £86% |
10968 | Aam | 5G NR DL (CP-OFDM, TM 3.1, 15 MHz, 64-GAM, - Iz, 64-GAM, 30%Hz) | SGNRFRITOO | 955 | +96%
10967 | AAB | 5G NR DL (CP-OFDM, TM 3.1, 20 MHz, 64-0AM, 30kHz) | 56 NRFR1T00 942 | £06%
10868 | Aam | 5G NR DL (CP-OFDM, Th 3.1, 100 MHz, 64-0AM, 30 kHz) 5G NR FR1 100 949 | +96%
10972 | AAB | 5G NR (CP-OFDM. 1 RB, 20 MHz, QPSK, 15 kHz) SGNRFRITOD | 1159 [ t96%
10673 | AAB | 5G NR {DFT-5-OFDM, 1 RB. 100 MHz. GPSK, 30 kHz) 5G NR FR1 TDD 906 | +96%
10974 | AAB | 5G NR (CP-OFDM. 100% RE, 100 MHz, 256-QAM, 30 kHz) SGNRFRITOD | 1028 | 296 %

‘mwummmnnmu mmn«mummwrmmunmmmumdm
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Report No. HCT-SR-2105-FC003

Calibration Laboratory of S, wetR, Schweizerischer Kalibrierdionst

Schmid & Partner S [ 2 Service suisse d'étalonnage
Engineering AG % . Servizio svizzoro di taratura

Zeughausstrasse 43, 8004 Zurich, Switzerland & TN 2/ S Swiss Calibration Servico

Accredited by the Swiss Accreditation Servica (SAS)
The Swiss Accreditation Service is one of the signatories to the EA
for the gnition of calibeation certificates

Accreditation No.: SCS 0108

Certificate No: CLA150-4014_Aug20

Caidibration date:

‘August 26, 2020

Calitration Equpment used (M&TE critical lor calibration)

oW TG | AT TN

100 [ (o (

This caiibration cartificate documents Ine tracesbility (o national standards, which realize the physical units of measurements (S1)
The maasurameants and 1he uncanainties with contidence probability &re given on the following pages and are part of the curificale

All calibeations have been canducted in the closed Iabormtcey facifity; ameonment lemperature (22 = 3)°C and humidity < 70%,

i)

Primary Standarcs D # Cal Date (Certiicate No.) Schaduled Calibration

Pawar meter NAP SN: 104776 1-Apr20 (No. 217-03100/03101) Agr-21

Power sensor NRP-Z261 SN. 103244 O1-Ape-20 (No. 217-03100) Apr-21

Power sensor NRP-291 SN 103245 01-Apr-20 (No. 217-03101) Apr-21

Reference 20 B Attenuator SN: CC2552 (20x) 31-Mar20 (No. 217-03108) Apr-21

Type-N mesmatch combination SN: 310082 / 06327 31:Mar-20 (No. 217-03104) Apt-21

Reference Probe EX3DV4 SN: 3877 31-Dec-18 (No. EX3-3877 Decid) Dec-20

DAES SN: 854 26-Jun-20 (No. DAE4-854 Jun20) Jun-21

Secondary Standards ID# Check Date (in house) Scheduled Check

Power meter E44188 SN: GB41283a74 06-Apr-16 (In house check Jun-20) In house check: Jun-22

Power sengor E4412A SN: MYA41488087 G6-Apr-16 (In house check Jun-20) In house check: Jun-2¢

Power sensor E4412A SN! 000110210 08-Apr-16 {(In house check Jun-20) In house check: Jun22

AF generatar HP BE648C SN USIB42U01700  04-Aag-53 (in house chock Jun20) In house check; Jun-22

Network Analyzec Agilent EBISSA | SN: US21060477 31-Mar-14 (in housa check Oct-1%) In house check: Oct-20
Nams Function Signature

Cattrated by I — SRS ’ é E

Appeowaby: Technical Managar :

Issued: August 26, 2020

This calimation cartificate shali not be repreduced excapt in full without wiitien approval of the laboeatory.
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Calibration Laboratory of

S Schweizerischer Kallbrierdianst
Schmid & Partner c Service suisse d'étalonnage
Engineeting AG Servizio svizzero di taratura
Zeughausstrasse 43, BODS Zurich, Switzeriand S Swiss Calibration Service
Accradited by the Swiss Accraditation Service (SAS) Accreditation No,: SCS 0108

The Swiss Accreditation Service is one of the signatories 1o the EA
Multitateral Agreemant for the recognition of calibration certificates

Glossary:

TSL tissue simulating liquid

ConvF sensitivity in TSL / NORM x,y,z
N/A not applicable or not measured

Calibration is Performed According to the Following Standards:
a) IEEE Std 1528-2013, “IEEE Recommended Practice for Determining the Peak Spatial-

Averaged Specific Absorption Rate (SAR) in the Human Head from Wireless
Communications Devices: Measurement Techniques”, June 2013

b) IEC 62209-1, "Measurement procedure for the assessment of Specific Absorption Rate

(SAR) from hand-held and body-mounted devices used next to the ear (frequency range of
300 MHz to 6 GHz)", July 2016

c) 1EC 62209-2, "Procedure to determine the Specific Absorption Rate (SAR) for wireless

communication devices used in close proximity to the human body (frequency range of 30
MHz to 6 GHz)", March 2010

d) KDB 865664, “SAR Measurement Requirements for 100 MHz to 6 GHz"

Additional Documentation:
e) DASY4/5 System Handbook

Methods Applied and Interpretation of Parameters:

Measurement Conditions: Further details are availabie from the Validation Report at the end
of the certificate. All figures stated in the certificate are valid at the frequency indicated.
Antenna Parameters with TSL: The source is mounted in a touch configuration below the
center marking of the fiat phantom.

Return Loss: This parameter is measured with the source positioned under the liquid filled
phantom (as described in the measurement condition clause). The Return Loss ensures iow
reflected power. No uncertainty required.

SAR measured: SAR measured at the stated antenna input power.

SAR normalized: SAR as measured, normalized to an input power of 1 W at the antenna
connector.

SAR for nominal TSL parameters: The measured TSL parameters are used to calculate the
nominal SAR result.

The

multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%.

rted uncertainty of measurement is stated as the standard uncertainty of measurement

Certificate No: CLA150-4014_Aug20 Page 20! 6
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Measurement Conditions
DASY system configuration. as far as not given on page 1.
DASY Version DASYS V52.10.4
Extrapolation Advanced Extrapolation
Phantom ELI4 Flat Phantom Shell thickness: 2 = 0.2 mm
EUT Positioning Touch Position
Zoom Scan Resolution dx, dy=4.0mm, dz =1.4mm Graded Ratio = 1.4 (Z direction)
Frequency 150 MHz = 1 MHz
Head TSL parameters
The foliowing parameters and calculations were applied.
Temperature Permittivity Conductivity
Nominal Head TSL parameters 220°C 52.3 0.76 mho/m
Measured Head TSL parameters (220+02)"C 508+6% 0.76 mha/m + 6 %
Head TSL temperature change during test <05°C —_ -
SAR result with Head TSL
SAR averaged over 1 cm® (1 g) of Head TSL Condition
SAR measured 1 W input power 3.74 Wikg

SAR for nominal Head TSL parameters

normalized to {W

3.72 Wikg = 18.4 % (k=2)

SAR averaged over 10 em” (10 g) of Head TSL condition

SAR measured 1 W Input power 248 Wha

SAR for nominal Head TSL parameters normalized to TW 247 Wikg = 18.0 % (k=2)
Cenificate No: CLA150-4014_Aug20 Page 3af 6
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Appendix (Additional assessments outside the scope of SCS 0108)

Antenna Parameters with Head TSL

Impedance, transformed to feed point

4B80Q+700

Return Loss -226dB
Additional EUT Data
[ Manufactured by SPEAG ]
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DASYS5 Validation Report for Head TSL

Date: 26.08.2020
Test Laboratory: SPEAG, Zurich, Switzerland
DUT: CLA150; Type: CLA150; Serial: CLA150 - SN: 4014

Communication System: UID 0 - CW; Frequency: 150 MHz

Medium parameters used: f= 150 MHz; a = 0.76 S/m; & = 50.9; p = 1000 kg/m*
Phantom section: Flut Section

Measurement Standard: DASYS (IEEE/IEC/ANSI C63.19-2011)

DASYS2 Configuration:
« Probe: EX3DV4 - SN3877; ConvF(12.45, 12.45, 12,45) @ 150 MHz; Calibrated: 31.12.2019
« Sensor-Surface: I.4mm (Mechanical Surface Detection)
« Electronics: DAE4 Sn654; Calibrated: 26.06.2020
« Phantom: ELI v4.0; Type: QDOVAOOIBB; Serial: TP: 1003
« DASYS52 52.10.4(1527); SEMCAD X 14.6.14(7483)

CLA Calibration for HSL-LF Tissue/CLA 150, touch configuration, Pin=1W/Zoom Scan,
dist=1.4mm (8x10x8)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm

Reference Value = 82.39 V/m; Power Drift =-0.02 dB

Peak SAR (extrapolated) = 7.13 W/kg

SAR(1 g) = 3.74 W/kg; SAR(10 g) = 2.48 W/kg

Smallest distance from peaks to all points 3 dB below: Larger than measurement grid (> 30 mm)

Ratio of SAR at M2 to SAR at M| = 80%

Maximum value of SAR (measured) = 5,26 W/kg

5.55
-8.33

1.0

13.88

0dB =526 W/kg =7.21 dBW/kg
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Impedance Measurement Plot for Head TSL
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